OPERATION

AND

MAINTENANCE
MANUAL

WITH
/Model: TEE-BIRD SUPPLEMENT \
Serial No.: 35708 & UP
Year: 1972 and UP
Model: MG-370-05

. J

- IMPORTANT -
READ AND FOLLOW INSTRUCTIONS GIVEN IN THE
SAFETY & OPERATIONS SECTIONS, AND THOSE
RELATED TO YOUR SERVICE AND REPAIR
RESPONSIBILITIES.

TAYLOR-DUNN °

Commercial and Industrial Vehicles Since 1949
2114 W. Ball Road, Anaheim, CA 92804 (714) 956-4040 FAX (714) 956-0504
Mailing Address: P.O. Box 4240, Anaheim, California 92803




- TEE-BIRD SUPPLEMENT -

101128



TABLE OF CONTENTS

CONTENTS SECTION ILLUSTRATION

INSPECTION, SAFETY, INTRODUCTION A
OPERATING INSTRUCTIONS

WARRANTY C

MAINTENANCE GUIDE CHECKLIST D*

LUBRICATION DIAGRAM E Figure 1
TROUBLE SHOOTING CHECKLIST F*

WIRING DIAGRAM G Figure 2
PARTS ORDERING PROCEDURE H*

RECOMMENDED SPARE PARTS LIST I

MAINTENANCE PROCEDURES, SERVICE AND ADJUSTMENTS,
PARTS ILLUSTRATIONS AND LISTINGS

FRONT AXLE, STEERING, TIRES AND SUSPENSION J1 Figure 4
REAR AXLE, MOTOR AND BRAKES J2*

MECHANICAL CONTROL LINKAGE J4 Figure 7
SPEED CONTROL AND MAIN POWER SWITCHING J6

GENERAL ELECTRICAL SYSTEM J7%

BATTERIES AND CHARGER Jg*

BODY AND TRIM PARTS - J9

STEERING WORM ASS'Y DiSASSEMBLE/ASSEMBLE J1A Figure 4A

*REFER TO BASIC MODEL R SECTION IN THIS MANUAL FOR MODELS 2362R & 2363R

GENERAL 81128



SECTION A SECTION A
PAGE 1 PAGE 1

INSPECTION, SAFETY AND INTRODUCTION
ARRIVAL INSPECTION CHECKLIST

Visual inspection should be made to determine that the truck has remained
in good condition during transit. If any damage is found, the details
should be noted on the delivery receipt immediately. After delivery the
truck should be most carefullychecked for HIDDEN DAMAGE. Any concealed
damage not noted on the delivery receipt should be reported, in writing,
to the delivering carrier within 48 hours.

The following checklist has been prepared to aid you during arrival and
inspection of your vehicle.

a. Open all packages and examine any accessories which
may be shipped detached from vehicle.

b. Examine wiring for visible evidence of damage,check
all connections to insure that none have loosened

during transit.

c. Check all battery connections and electrolyte level
in each cell.

d. Inspect battery charger in accordance with manufac-
turers installation instructions.

e. Check tires for damage and proper inflation. Check
wheel lugs to insure their being tight.

f. 1If vehicle is equipped with hydraulic brakes, check
hydraulic lines for evidence of damage.

g. Check brake fluid level in master cylinder.

h. Examine entire vehicle for damage such as dents or
cracks.

i. Check operation of controls to see that they are
working freely.

Upon completion of the visual inspection, an operational test should be

made after reading the remainder of Section A and operating instructions
contained in Section B.

General 91116



SECTION A SECTION A
PAGE 2 PAGE 2

INSPECTION, SAFETY, AND INTRODUCTION
SAFETY

The safe and satisfactory use of any vehicle is a responsibility shared by many per-
sons, As the manufacturer, we feel that it is our responsibility to emphasize vehicle
characteristics and make safety recommendations regarding those characteristics. That
is the primary purpose of this portion of the manual.

Persons who operate this vehicle need to be aware of, and to observe, the safe driv=-
ing rules established by local authorities, and need also to be aware of the vehicle
operating characteristics and safety recommendations of the manufacturer, to assist
them in exercising the judgment necessary to prevent injury to themselves or to others.

Persons who service and maintain the vehicle need to be aware of how their activities
relate to safe vehicle operation, and of potential hazards involved in the service and
maintenance processes, to assist them in applying sensible judgment to those processses.,

STEERING This vehicle has a very small minimum turning radius and high ratio steering
gear, These are essential for low effort steering at slow speeds.

These characteristics, so desirable at slow speeds, require that great care be exer~
cised at high speeds to avoid turning so sharply that one or more wheels lose contact
with the ground, or that the vehicle is caused to overturn. Be especially careful
while traveling down-hill, and avoid traveling across the face of a hill unless there
is a cart path. Avoid sharp turns, even at slow speeds, while on a hill,

SPEED This vehicle is designed to attain its maximum safe operating speed on level
ground. That speed can easily be exceeded when traveling down-hill., If this is allowed
to occur, vehicle stability and braking performance become unpredictable, Do not ex=-
ceed, under any conditions, the maximum speed the vehicle can obtain on level ground.

CONTROLS Bring the vehicle to a complete standstill before operating the forward/
reverse switch to change direction of travel. Operation of this control while the
vehicle is in motion can result in complete loss of power and brakes., Do not use the
accelerator to hold the vehicle at a standstill on an incline. This can cause com=-
plete power loss., Use only the brakes to hold the vehicle at rest while on a hill,

BRAKES The brake system relies on contact of rear tires with the ground for effec-
tiveness, As tire to ground contact is reduced, braking effect is reduced, While
driving, the operator must consider terrain, speed, and steering maneuvers to prevent
tires from losing contact with the ground, with consequent reduction of braking ac~
tion.

MAINTENANCE Many operating characteristics relate to maintenance in ways which are
not readily obvious. Those characteristics most closely related to vehicle operating
safety are indicated in Sections D and E.

Also to be considered is the safety of personnel who perform service and maintenance
duties, Two characteristics need special emphasis.

1, This electric vehicle does not '"idle'" noisily, is never "out of gear', and is set
into motion whenever the battery to motor circuit is closed, intentionally or other=-

wise, Whenever practical, disconnect one or both battery leads to avoid unintentional
starting of the motor during servicing and maintenance,

2. Batteries emit gases which can be explosive, especially while they are being char=-
ged, Personnel who are involved with servicing vehicles, or maintaining vehicles, need
to be made familiar with this hazard. A detailed explanation is contained on Pages 1
and 3 of Section J8.

GENERAL 101115



SECTION A
PAGE 3

INSPECTION, SAFETY, AND INTRODUCTION
INTRODUCTION

MODEL NUMBER

The following Model Numbers are covered by this manual supplement in combination

with earlier manuals as indicated in Table of Contents and on cover.
Models GT-370 and GT=-371 = Golf Car, Models 2372R, 2373R - Pickup Truck.

VEHICLE APPLICATION
The Model GI-370 or Model GT-371 is designed as a golf cart for carrying two people

and two golf bags. It is designed to be driven in and around the golf course, both
on grass and paved surfaces. It is not designed to travel in excess of 15 M,P.H.
under any conditions. Speeds in excess of this can cause motor damage and unstable

steering,

The Model R Pickup is designed to be driven on smooth surfaces in and around indus=-
trial plants, institutions, motels, mobile home parks and resorts. It is not de=-
signed to be driven on the public highways. It is not designed to go in excess of
14 M,P.H, on level surfaces or downhill. Speeds in excess of this may result in

difficulty in steering. It is not designed to be towed in excess of 14 M_,P.H..

SERTAL NUMBER

The Serial Number of your unit is stamped into the top of the left main frame

tubing member, just below the deck board on the left side of the cart. The Model
Number and Serial Number are on a nameplate riveted to the kick panel below the
passenger seat, In ordering parts or referring to your unit, please use these
numbers. Replacement parts can be purchased directly from your local authorized

Taylor = Dunn dealer.

CAUTION:

Never replace a circuit fuse with one having a higher rating than the original
equipment fuse. Fuses have been selected to provide full circuit protection for

all operating conditions. A FUSE WILL ONLY BLOW DUE TO A SHORT-CIRCUIT. Therefore,
always locate and correct the cause of short-circuit before replacing a blown

fuse. Using a fuse of higher rating is an UNSAFE PRACTICE and could cause serious
damage to equipment.

101128



SECTION B
PAGE 1

OPERATING INSTRUCTIONS

The controls on your Taylor-Dunn vehicle have been -designed and located for
convenience of operation and efficient performance. Before driving your
vehicle for the first time, familiarize yourself with each of the controls.
Read the following instructions and with power OFF, operate each control.

STEERING

The steering system is of the automotive type. Turn the steering wheel to
the right (or clockwise) for a right turn and left (or counterclockwise) for
a left turnm.

PARKING BRAKE

The foot operated parking brake, on models so equipped, operates the same
brake band as does the hand operated parking brake. To engage park brake,
step firmly on park brake pedal. To release park brake pedal, pull brake
pedal release knob and the park brake pedal will return to the full release
or off position.

The seat operated park brake,on models so equipped, is designed to automatically
apply the park brake anytime the operators seat is unoccupied. When the seat

is depressed, the park brake is automatically released; provided the hand

or foot operated park brake is released.

CAUTION:

Never leave the vehicle on a hill or incline without applying the foot or
hand operated park brake since depressing the drivers seat will automatically
release the park brake and could result in an accident.

SERVICE BRAKE

The brake pedal is designed and located for right foot operation. It is the
pedal located to the left of the accelerator pedal. It functions the same
as the brake pedal in your automobile. Depressing the pedal applies the
braking action. The greater the effort applied to the pedal with your foot,
the greater the braking action to your vehicle. Removing your foot from the
pedal allows immediate release of the braking action.

FORWARD~REVERSE SWITCH

The forward-reverse switch is located to the right of, and below the drivers
seat and can be operated only when the key is in the unlocked position. To
place the handle in the FORWARD position, move it downward. To place the
handle in the REVERSE position, move it upward.

CAUTION:

The forward-reverse switch serves the same purpose as the transmission in
your automobile. Treat it with the same respect and care. DO NOT SHIFT
from forward to reverse or vice~versa while the vehicle is in motiom.
Shifting while in motion, especially near top speed, causes great strain to
your vehicle and will eventually cause severe damage.

GENERAL 81128



SECTION B SECTION B
PAGE 2 PAGE 2

ACCELERATOR PEDAL

The accelerator pedal is located to the right of the brake pedal. It is
designed for right foot operation similar to your automobile. Depressing
the pedal turns the power on to the motor. It also controls the amount
of power delivered to the motor in 5 steps. When driving your vehicle

you will be able to feel the 5 steps of power, with full power when accel-
erator is fully depressed and minimum power when only partially depressed.
You will have the same control of power in both directions of travel. Your
forward-reverse switch determines the direction of travel and your acceler-
ator pedal controls the speed.

HORN BUTTON (Optional)

The horn button is located on the switch panel to the left of the steering
column. Depressing the button sounds horn. Releasing button will immediately
silence horn.

LIGHT SWITCH (Optional)
The switch for operating headlights and taillights is located on the switch
panel to the left of the steering column. The On~Off positions are labeled.

BATTERY CHARGER
Refer to Section J8 for proper instructions to operate your battery charger.

SPECIAL ACCESSORIES

Refer to the appropriate section of this manual for separate operating
instructions pertaining to any special feature or accessory your vehicle
may have.

GENERAL 61117



SECTION B SECTION B
PAGE 3 PAGE 3

OPERATING YOUR VEHICLE

CAUTION: Before operating vehicle, apply service brake as necessary to pre-
clude unexpected movement of vehicle,

On vehicles equipped with foot operated park brake, pull park brake release
knob and observe that the park brake pedal returns to the full release or off
position.

To put your vehicle into operation, unlock forward-reverse switch by turning
keyed lock counterclockwise. Select direction you wish to travel by moving
the handle of forward-reverse switch into position. Slowly depress acceler-
ator pedal until vehicle is moving at the desired speed. Steer vehicle as
required utilizing the foot brake and accelerator to control your speed as
desired. For greatest efficiency, it is recommended that you travel at the
fastest speed that you can safely maintain. You will find that your vehicle
will consume almost as much current at low speed as it does at higher speeds.
Therefore, without taking any unnecessary risk traveling at the faster speed
will deliver more miles per battery charge than continual use in the lower
speed range. '

CAUTION: Do not '"hold" vehicle at a standstill on a hill or incline using
your accelerator only. Continued 'stalled" condition as described will damage
motor and electrical controls. Use either your service brake or park brake

to hold the vehicle on a hill safely.

When you leave your vehicle, it is best to always place forward-reverse
switch in neutral position. Set park brake to prevent vehicle from rolling

free, and lock and remove key.

Drive safely and enjoy your Taylor=- Dunn vehicle,

GENERAL g1193



7~

XONHNOFdd SHDVId
A0 ‘ON

i _ LL-EC-€ lva
T “wieyeuy Qg -33L TIQO0W 7 - VOILDFS VI A8 NMVJd
‘PY livg oM PLIT =
o - WY AOVIA NOILYDIIENT FXNO/S FVON 3198
02 'O4W NNNQ YOTRVL =% - +703a $OVvad 01
: + + V1 ]
R NOISIATY | 31va G3SIAZY [NVNO|HIONI1] NOILdI¥DS3a | "ON
S§UOY ] EpUILIIODo d
£ £3s3es 03 pejeyal sweI[ x| AATHA L1149 JATEd NOIIOVEL ¥3MOd Z o
=g pawioyiad BIom BDTAIIS I93FB 10 sy : =3
. ‘3uepTAe ST =
mm 93EYEOT TIO J9ADUBYM TBAD] MOOYUD  xx =
yH eovydey °p 3
T% 30 1221 01 ¥y £q [0 PPV °2
gh eoeydaa ‘10 uleiaq °q
. #y 3n1d 1114 pue
% Bnyg 1eae7 ‘g Inig ureaqg saowdy °®
aeo} ¢ OATI( 3T°d ~ [I0 93UBYD sy
v ‘zy ‘o ooeidey ‘e
0% #072q % 03 0% 49 TIO PPV 'P
¢h 30 19a31 03 %y £q 110 PPV °9 *(3utod 37ow -
€y 3 1% @ovrdey ‘110 utRIQ °q wnwtuTw *pQoy) “oSea18 dwei-1y
¢y 3014 1114 ‘Zy Pue Oy A3t11enb Ber 10 QO-TZ¥-%6°0u Jaed
s3n1d yene] ‘¢y m Iy S8n{g ulerq SnoWDY ‘E onD bseox3 (-1 osp puey £q
xeax ¢ UOT3OR1], 10MOJ - 110 90UBY) sy 1 mv 110 ZTUTUOT 9389TAGNT —]
(moTog 998) 1 JAo2YD [2AST “TH sy S T3U0D 193SER by Ton9]
18T3Ua13337a ¥ 21¥V-110 0¢ ays 'Q 2seaxn
iea} 1 1 Mo0T L9
HITHAVED qagaaMod °0
] MIIA HAIS
YjuoR | 9 S3UTOd 3I0ATd ITRUYTT 07 % 44 2 AATYQ 1139
TIO0 INIONXT FSOddnd TIV °4
e
iesx 1 1 9TOH 19A9] @sE21) °g 19497 110 4
03 T1Td - wioM Furasalg 4 r
Ado..nudo«pnsd v; e 98BjUTT 103BISBTIDODY °g ™~
SWTIBFTT L/ ¢ = * =+ 08)UT] jeig °¢ Ny
[10T1BIISNTTT 298) Y2ITMS [0IJUO) I8ISTY  °*H x or
Yyiuoy ¢ Z aTpurds 1ooyM 3uoag ‘¢ x g .
sy3uoy ny 1o° juoig g ] :
“ucoz £ ¢ ant Taeu g0 = MAIA FALS
€9 L L L ¥ e NOLIOVYL ¥AMOd
ASVIYI NAD qdNSSHYd  °V o :




UG -5 11va

SHTYILLVY

JeD ‘wnayeuy d37ZNT AV Mvd 1004 9_NOILJ3s 5D A8 NMvad
o Mg womwi HLIM HOLINS TONINOD ¥3LSV ¢ HL RS
"0D "94W NNNQ ¥OIAVL EIN L | §93@ Fovad oL,
NOISIAZY | 31VQ Q3SIATY [NVNO[HLONI1] NOILd[¥253a | 'ON
AZIvOa ONILNAOW < %
Z AHSOTD ATTVIION NO A3LvOON TaZZNa ¥ Im
~
30e) S3ITUM SEBA/WV * wgon| @
B NolLng
HOLIMS IHOIT dOLS NIOH _ anid O
+ g qoel
N a3ue1Q mmma.._
e ] ~ or
. T <& » = N _ N5e1q Q_v
LHOTIT d40'994 poyd usaij
» . AaNG . MS HOLIMS LHOTIAVEH
d0LS jaads HF2208 k¥ aNnodo Fadd  WOLOANND 13917
® 1IVL c Wy Ling
Al
Q3xn
21TM "®D 9T mm:m{ \vo.m@
ITNO¥YI0 X908SH00V SATYALLVE Cl# PoY | (IVISOTHY)
93N A 2| b= / o@ TIIVIAAOTE HOLIMS
"sod \|I [1# Weld ONIDUVHO "TOYLNOD ¥ALSYI
df ur e ’ on1g 2=
aniyg
L Ny 5T STTON
STy L s 4 Jr .\ \,2/25?\/3
MOTToX \Vanl i MOTIo% O] TOT TOT 16T 16l
yoelg xomﬂml— ___:“““__
) [
adsoio v 0} 10, 101 ,0
Lyt 201
Ty ATIVIRION | poy by /
L g YAV ~D
5 S (*1d0) : "N
© v IIND¥ID h Z1 ureR \
YOIOW SEIYHLLYY ALIA ()
_ ¥NOH
I) $7)
9IIM ‘B9 9
IINO¥ID ¥AMOd




‘02

SECTION G

o, dAZ7Nd DIVHE Auvd 1004 3 GIGNI10S . BL A\ -G iva
IR ‘wieyeuy A 9 NOILD3S J ) A8 NMVYa
PUIvE S0M PLIT HLIM HJILIWS ,_om;..ou dALSH ; V7 3HN914 VS

‘OdW NNNQ ¥OTAVL . : $03a  ;Dvid 101,

NOISIAZY | 31va a3SIAFY [NVNO[HIONIT| NOILdI¥D53a { "ON
g wn

AvOos DNILLNAOW mm

N340 Q13H HOLIMS OALND SISV a

& qiIso1d XTIVIION NO dIUVO0N "dAZ2ZNE K X (X m
mw 93TUM 3ITYM U . NOH @
< NOLINg

HOLIMS IHO9IT dOIS N9OH
¢ a8uriQ
—Y
* us919 Y ” us919 ™
‘Bad AINO pay U299

LHOTT . WI3Z2208 Nk Bl TR HOLIMS IHOTTAVEH

d0LS ¥oe1d \V iy IHOTT

® TIVL A YY 13 oA

y-poy a3z
S1TM 9 o1 mmnmﬁr \ﬁb IUP.?W g4
ITNO91D X40SSAIIV SHMYALLYE Z1# pod — ONIOHYHD (1VISOama)
oaN A7\ \w (L) 210VLdd0 A HOLIMS
mm *8od AT IECIAT I "TOYLROD MHALSVH
urep ¢
anig P § anig
A9 — .
“MOTT9X ~T- N _
Jyoelq AoeTd 1. QIONA0S
a3so1d _ ..‘ﬂ.,
ﬁ<L XTIVIMON & & :
: ! { . ADIVIIY .g
. . S (*Ldo) °N o |o
; LIND¥I1D h 21 uTeR m m
HOLOW SATYALLYL TONY20 z
P Nago
SaWy 9 QI3HI'N
SIN 3504
SIIM ‘®Y 9 A8 mamcw,w._w
IIND¥ID WAMOd
& SAWY D
~ mmow—ﬂ% ¢ ¢ ¢ &1
| W i i) g
L2 31N WNOoH

SHTYALIVE




SECTION I SECTION I
PAGE 1 PAGE 1

SUGGESTED SPARE PARTS LIST

The suggested spare parts list contained in the Model Tee Bird, 1972 & Up is

valid for Models 370 GT and 371 GT, except as follows:

PARTS'NOT USED'IN GT-370 & GT-371, 2372R & 2373R

FIG. 1.D. T-D PART
NO, NO, DESCRIPTION
5A-138 85=233-00 Spring~Belt Drive Brake Return
7=9 96~772-00 Clevis Pin
9-A11 All Parts Sliding Bar Switch

PARTS"USED"IN GT-370 & GT-371, 2372R & 2373R, NOT LISTED IN SUGGESTED SPARE PARTS

LIST OF 1972 & UP SERVICE MANUAL, OR IN MANUAL FOR MODELS 2362R & 2363R.

: 1-20 CARTS

FIG, I1I.D, T-D PART SUGGESTED
NO, NO. DESCRIPTION QUANTITY
7=5 85-233-00 Spring = Accelerator Return (2 Req.) 4
7-26 85-270-00 Spring - Brake Return 2
11-10 94-035=00 Plastic Cowl Trim - Black | 1
' (Specify Length Desired)

4-221 86-003-00 Front Shock Absorber 2
4229 98-753-00 Rubber Cushion, Frame to Spring &
4=230 91-511-00 Score Card Holder, Black Plastic 2
7A-1 85~280-00 Spring, extension-seat brake lever ass'y., 1

GENERAL 31117



SECTION J1 | SECTION Jl
PAGE 1 PAGE 1

MAINTENANCE, SERVICE, AND PARTS LIST
FRONT AXLE, STEERING, TIRES, AND SUSPENSION
REFER TO FIGURE NO, &

MAINTENANCE PROCEDURES

Refer to Manual for Tee Bird, 1972 & Up or to Manual for Models 2362R & 2363R
for notes on Maintenance of Axle, Steering and Suspension, and Tire Care.

The steering idler in the Models GT-370, GI-371, 2372R & 2373R rotates on self
lubricating bearings mounted on a corrosion resistant shaft., No lubrication is
necessary. Should the bearings become worn, they are easily replaced.

SERVICE AND ADJUSTMENT

Procedures shown in the Tee Bird, 1972 & Up Manual, or the Model 2362R & 2363R
Manual apply also to the GT-370 and GT-371.

Procedures related to the servicing of those components of the GI-370, GT-371,
2372R and 2373R which are not contained in the earlier Manual are as follows:

Replacement of Steering Idler Bushings

1, Remove steering idler shaft lock nut.

2, Unscrew shaft from inner nut, and remove shaft bushings, washer, and inner
nut,

3. Reassemble in reverse order, with the shaft head and lock nut on the out-
board sides of the chassis members which retain the assembly, and with the
washer between the inboard nut and the bushing.

PARTS LIST

For Model GT~370/GT-371, refer to the following pages in this Section for all
items except Drive Axle, Wheels and Tires. Those items are covered in the basic
Manual for Model GI-360/GT-361.

For Model 2372R/2373R, refer to the following pages in this Section for all
items except Drive Axle, Wheels and Tires. Those items are covered in the basic
Manual for Model 2362R/2363R.

GENERAL 121116



ey U qeuy =7
‘Pd i1 + LA PLIT @
‘02 '94W NNNQA YOIAVLI ===

HELET ANV ¥ZL€T “TL€~1O unV 0L€-1D STICOW
NOISNEASAS OGNV “ONIYIHALS ‘SHYIL ‘TIXV INOUL

1 NOILOHAS
7 3ANITA

Lk L

- -

2 A

g NMVI(

ANON JTIVD

303

.*.

vid 10

NOISIA3Y

31va a3SIAY [NVNO[HLIONI

“NOILdIMDB3a | "o

J1

SECTION
PAGE 2

Py
A\

g€zzzee

NOISNILSAS dVAY ¥0d
Z0 NOILO3S Hus

34

qovd

r

(
1
t
[}
1
(
!

3

{
I
.




SECTION Jl

SECTION J1

PAGE 3 PAGE 3
FIGURE NO, &4
FRONT AXLE, WHEELS, AND STEERING
FIG., I.D, T-D PART NO. DESCRIPTION QTY.
NO,

#HE 4-1 19-004-11 Cap - Score Card Spacer (not used with rlastic score 1
4-2 91-506-00 Retaining Plate - Score Card Pad fgggehggdgggve) 1
4=5 19-003~-10 Steering Wheel Delux - Spiined Hub (black) 1
4-8
4-9

- NOTE: REFER TO SECTION JlA FOR STEERING WORM ASSEMBLY INFORMATION
- ‘ ANLC PARTS LISTINGS
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9 1
4-10 18-107-00 Steering Lever 1
4-13 96-099-00 U~Bolt, 5/16 N.F. Thread 1
#HE 4-1 19-004-00 Cop,black with horn buttoun hole 1
4=14 87-071-00 GCrease Fitting - 3/16 Drive Type 2
4-19 87-073-00 Grease Fitting, 45°, 3/16 Drive 1
4-20 18~035~10 Steering Adjustment Sleeve Assembly, with Ball
Joints and Clamps - 11" Sleeve 1
4-21 18-047-10 Steering Adjustmant Sleeve Assembly with Ball
Joints and Clamps - 18" Sleeve 1
4-22 18~029~11 Steering Adjustment Sleeve Assembly with Ball
Joints and Clamps ~ 13" Bent Sleeve 1
4-31 86-501-98 Ball Joint - 1/2" - Left Hand Thread 3
4-32 86-501-99 Ball Joint - 1/2" - Right Hand Thread 3

GENERAL 21117



SECTION Jl1 SECTION J1
PAGE 4 PAGE &
FIG. I.D. T-D PART NO, DESCRIPTION
NO. _
4-37 86-510-00 Ball Joint Clamp 7
4-38 87-074-00 Grease Fitting - %-28 NF - Straight 8
4-39 16-801-00 Towing Spacer - % x 1% Long 1
4-40 15-066-10 Front Axle Assy., Complete, with King Pins, Spindles,
Hubs and Tie Rod
4-44 15-066-00 Front Axle with King Pins; Less Spindles, Hubs, and
Tie Rod
4-46 14-157-98 Wheel Spindle Assy., Left Side
4-46 14-157-99 Wheel Spindle Assy., Right Side
4-50 32-200-00 Bushing - Bromze, 0il Impregnated, with Flange
7/8" 1.D. x 1" 0.D.
4-54 96~120~00 U'Bolt, % N.C., 1-7/8 1.D. x 2 In. Long
4-56 85-504-10 Leaf Spring Assy., 61-7/8 Ctr. of Eye to Hole,
with Torque Leaf and Spacer
4-58 96-098-00 Spring Center Bolt - 3/8 N.F. x 3-3/4
4-59 85-504~52 Spacer - Leaf Spring
4-61 85-504-54 Spring Tip Pad
4-62 12-124-00 Wheel Hub - 2-3/4" Long, Five 1/2" Studs on
' 4-1/2" Bolt Circle with Two 1" Bearing Races,
One Bearing, One 0il Seal 2
b~ 64 80~-103-00 Tapered Bearing Race for 1" Bearing 4
4-66 80-017-00 Tapered Roller Bearing - 1" I.D. 4
4-68 45-338-00 0il Seal for 1" Bearing 2
4-70 96-329-00 Lug Bolt - %" NF 0
4-72 .97-236-00 Lug Nut - %" NF
4-73 §2-104-00 Dust Cap with Grease Fitting 2
4-74 98-603-00 Rubber Grommet 1
4-75 91-504-00 Score Card Clip 1
4-76 91-507-00 Score Card Pad 1
4-78 13-746-00 Tire and Demountable Wheel - 850 x 8, 4 Ply
Terra Tire, Power Rib, Tubeless
4-79 12-020-00 Wheel, Demountable for 850 x 8 or 950 x 8 Tire
4-80 10-093-00 Tire - 850 x 8, 4 Ply, Terra Power Rib, Tubeless
XX NOTE: These two(2) items are no longer available, ©Please substitute T-D

Part #91=511=-00, Black Plastic Score Card Holder, Steering Wheel
(See Fig. I.D, 4 ~230) GENERAL 91117



SECTION J1

SECTION J1

PAGE 5 PAGE *
FI1G. I1.D. T-D PART NO, DESCRIPTION QTY.
NO.
4-84 11-041-00 Tube (Optional) for 820 x 8 or 950 x 8 Tire 2
4-87 96-315-00 Bolt, 3NC x 3, All Thread 2
4-88 18-047-00 Steering Adjustment Sleeve, 18" Long 1
4-89 96-118-00 U'Bolt - ¥ NC x 1-7/8 I.D. x 6% Long 2
4-90 18-035~00 Steering Adjustment Sleeve, 11" Long 1
4-200  88-737-08 Pop Rivet - 3/16 D x 5/8 Long 1
4-201 88-026-11 Screw, 8-32 x 1" Flat Head Slotted Machine 2
4-203 88-088-62 Lock Washer, 5/16 2
4-204 88-099-80 Hex Head Nut, 5/16 NF 4
4-205 88-080-18 Screw, 5/16 x 2-1/2 NC Hex Head Cap 1
4-206 88-089-81 Nut, 5/16 Hex Lock 1
4207 88-119-80 Nut, 3/8 NF Hex Head 2
4-208 88-128-60 Washer, 7/16 3
4-209 88-130-14 Screw, 7/16 x 1-1/2 NF Hex Head Cap 2
4-210 88-139-81 Nut, 7/16 NF Hex Lock 2
4-211  88-149-81 Nut, % NC Lock 10
4-212 88-159-85 Nut, ¥ - 20 NF Slotted Hex 6
4-213 88-228-60 Washer, 3/4 2
4=214  88-239-85 ‘Nut, 3/4 NF Slotted Hex 2
4-215  88-259-82 Nut, 13/16 NF Hex Jam 1
4-216 88-268-62 Lock Washer, 7/8 1
4-217 »88-279-81 Nut, 7/8 NF Lock 2
4-218 88-279-£2 Nut, 7/8 NF Hex Head Jam 1
4-219 88-527-11 Cotter Pin, 1/8 x 1 6
4-220 88-527-14 Cottez Pin, 1/8 x 1-1/2 2
4m221 86-003~00 Shock Absorber with rubber cushion stop 1
4=222 88-120=-17 7/16 N,C, x 2=1/4 Long Hex Head Cap Screw 1
4=223 '88-129-81 7/16 Lock Nut 1
Le224 88-149-81 1/2 N,C, Lock Nut 1
4=225 32-215=00 Plastic Flanged Bearing 2
4-226  50-004=00 1/2 x 8 Stainless Steel Threaded Shaft 1
4227 88-148-61 1/2 Inch SAE Washer 1
4-228 88-149-80 1/2 N.C, Hex Head Nut 1
4-229 98-753-00 Rubber Cushion, Frame to Spring 2
4-230 91-511-00 Black Plastic Score Card Holder, Steering Wheel 1
4-231 00-370-14 Idler Arm, Steering Wheel 1

GENERAL

121116



SECTION JI1A SECTION JlaA
PAGE 1 PAGE 1

SERVICE AND ADJUSTMENT
REFER TO FIGURE 4A
SREERING WORM ASSEMBLY

DISASSEMBLE AND REASSEMBLE STEERING WORM

1.

10.

11.

12.

13.

Remove 4 bolts from cover and slide steering arm shaft assembly and cover
from housing.

Mark position of steering column jacket tube clamp for proper reassembly.

Loosen steering column jacket tube clamp, and slide jacket tube off of
housing and steering column shaft.

Remove 4 bolts from housing worm bearing cap and remove steering column
worm and shaft assembly.

Clean all parts and flush out housing with suitable degreasing solvent.
Lightly 0il all parts for reassembly.

NOTE: If installing new steering column shaft and worm assembly, worm
bearings, or worm bearing cups, it will be necessary to check the worm
bearing preload.

To check worm bearing preload, install the steering column worm and shaft
assembly, bearings, bearing cups, bearing cap and original shims.

Tighten 4 bolts to 18-22 ft. lbs. torque.

Shaft and worm must not have any bearing looseness or ''play' and should
not rotate with less than 1-1/4" 1lbs. torque nor require more than
4 1/2" 1lbs. of torque.

Add or take away shims as needed to produce the desired bearing preload.

Inspect steering arm shaft seal and cover gasket. Replace if worn or
damaged.

Install steering arm shaft and cover assembly. Tighten four cover bolts
to 18 - 22 ft. lbs. torque. NOTE: With steering arm shaft positioned
at the center of its travel, there must be no backlash with mating worm
and roller. Total preload for assembled unit must be no less than 5-3/4"
lbs. torque measured at steering worm shaft nor more than 11-1/4" lbs.

Adjust total preload to proper limits by loosening locknut on backlash
adjusting screw located in cover and turning adjusting screw clockwise
to increase preload and counterclockw1se to decrease preload. Retighten
lock nut securely.

Replace steering column jacket tube and clamp in original positiom.

GENERAL 21117




PY A © VLI \ V1L NOILOES AY NMvidg
; XT19HASSV ONTu.. . AN 3V0S
‘02 "94W NNid ¥01AVL WEOM ONIY...L5 vy 9L A M :
B ) $030 1 Ov¥d 0l
NOISIATY | 31VA d3SIAZY [NVNO[HLONIT NOILAIND53T | "ON
< . g0
bt
= %1~L0€-81 # 11ed ‘Aiquasse Q9
- 3Tun 3UTI9938 8x1rjus a9yl jJo jaed se I19piQ o
g« *f19@3e1edas paispio aq jouued sjaed Isayl x =
2] < A\ ”“.
Y 11 ’




SECTION J1A SECTION J1A
PAGE 3 PAGE 3

STEERING WORM ASSEMBLY
REFER TO FIGURE &4A

FIG. ID, T-D PART QTY.
NO. NO, DESCRIPTION REQ.
4A-0 ~+8-307~l4  Steering Gear - this part number no longer valid - see BUL-98-09-011
4A-1 18-259-82  Nut, jam 13/16 hex head, NF 1
LA-2 85-122-00 Spring, compression 1-1/8 OD X 1 1
4A-3 18-307-54 Spacer, jacket bearing 1
LA-4 18-307-52 Jacket, steering column 1
4A-5 88-099-88 Nut, 5/16 NF 1
4A-6 88-088-62 Washer, lock 1
L4A=-7 88-080-09 5/16 X 3/4 NC hex hd cap screw 8
4A-8 (not available) 5/16 X 2 NF hex hd cap screw v 1
4A-9 18-307-42  Gasket, Seal & Shim Kit for Steering Worm 1
4A-10 18-307-57 Worm adjustment bearing cup, inner (requires 18-307-42) 1
4A-11 18-307-53 Worm bearing assembly (requires 18-307-42) 2
4A-12 18-~307-51 Steering column shaft & worm assembly (requires 18-307-42) 1
4A-13 18-307-55 Spacer, jacket bearing 1
LA-14 18-307056 Worm bearing cup, outer (requires 18-307-42) 1
4A-15 88-279-82 Nut, jam 7/8 NF hex 1
LA-16 88-268-62 Lockwasher, 7/8 1
4A-17 18-307-59 Seal, steering arm shaft 1
LA-18 87-073-00 Fitting, grease 45 degree, 3/16 drive 1
4A-20 18-307-64 Screw, adjusting 1
44-21 18-307-65 Washer, thrust 1
4A=-22 18-307-66 Snap ring 1
1
LA=24 18-307-67 Shaft cover 1
4A=25 88-159-82 Nut, jam 1/2" NF 1

GENERAL 71117



SECTION J2 SECTION J2
PAGE 1 PAGE 1

SERVICE AND ADJUSTMENTS
REFER TO FIGURE 7
BRAKE SYSTEMS - MODELS GT-370/371 & 2372R/2373R

GENERAL

The mechanical brake assembly located on the differential pinion shaft will
require a periodic inspection for lining wear and consequently periodic
adjustment.

NOTE: Normal procedure for adjusting brakes for lining wear is to adjust
the brake band by means of the brake band anchor bolt and NOT by
adjusting brake cable length.

A few drops of oil on the clevis pin and pivot pins of the mechanical link-

age is recommended on a monthly basis. Great care must be taken that no oil

is allowed to contact the brake band or drum as it will seriously impair the
braking ability. If the braking surfaces become oily or contaminated for

any reason, it will be necessary to remove the brake band and clean all parts

thoroughly. Refer to the appropriate section of this manual for the correct

procedure to follow. If your vehicle is equipped with hydraulic brakes refer
to Section J3 for their care and adjustment.

PROCEDURE FOR MINOR BRAKE ADJUSTMENT (due to lining wear)

ALL VEHICLES - Brake Lever Arm Position Inspection
With service brake and park brake fully released, observe position of brake
lever arm connected to brake band.

A. Power Traction Drive: The brake lever arm must be 1/4" to 3/8"
from gear case.

B. Belt Drive: The brake lever arm must be 1/4" to 3/8" from brake
lever arm return stop bar.

If brake lever arm is NOT in the correct position,the cable or rods which
connect the brake lever arm to the service brake foot pedal and the foot
operated park brake pedal . must be adjusted.
This requires that a complete brake adjustment, as described in the follow-
ing sub-section, "Complete Brake Adjustment - All Vehicles'".

If brake lever arm IS in the correct position, it will not be necessary to
adjust the cables or rods. The only adjustment necessary will be to the
brake band, as follows:

A, Service Brakes: Adjust brake band anchor bolt, tightening it
until brake pressure adquate to stop the vehicle is achieved with
foot pedal halfway to the floor.
An additional centering adjustment is necessary. Loosen centering
screw lock nuts, center band around drum. Bring band as close to
drum as possible without causing brake drag. Lock centering screwvs.
Note: If band is too far from drum, brakes will grab in the for-
ward direction.

B. PARK BRAKES:

Foot Operated - Check operation of Park Brake. If holding power
is insufficient, refer to following sub-section, ''Complete Brake
Adjustment - All Vehicles'".

GENERAL 81128



SECTION J2
PAGE 2

PROCEDURE FOR COMPLETE BRAKE -ADJUSTMENT - ALL VEHICLES

Units With Foot Operated Park Brake:

1. Cable Adjustment (Service Brake) - With service brake pedal and
park brake pedal fully released, loosen lock nut on service
brake cable clevis. Adjust cable length to position brake
lever arm according to specifications described in preceding
Section titled, "Minor Brake Adjustment for Normal Lining Wear."
Tighten lock nut.

NOTE: Prior to performing cable adjustment, all other cables

or rods attached to brake lever arm must be in a slack condition
during this adjustment. It may be necessary to disconnect them
to assure that the brake lever arm position described is
governed by the service brake pedal cable adjustment.

2. Band Adjustment - Perform brake band adjustment as described
in preceding sub-section titled "Service Brakes'.

3. Calbe adjustment (Park Brake) - Park brake is always adjusted
after the service brake as described in steps 1 and 2 above.
With park brake pedal and service brake pedal fully released,
loosen lock nut on park brake cable clevis. Adjust (shorten)
cable length until brake lever arm starts to move away from
gear case. At that point, stop and reverse adjustment
(lengthen) two full turns. Tighten lock nut. Park brake cable
is now adjusted and must have a slight bit of slack while the
service brake cable is taut.

SEAT OPERATED PARK BRAKE (DEADMAN'S BRAKE)

GENERAL: The seat operated park brake is designed to automatically apply
the park brake anytime the operators seat is unoccupied. Whenever the
operators seat 1s depressed for any reason, the park brake is automatically
released provided the foot operated park brake is released. The foot
operated park brake should be applied anytime the vehicle is unoccupied to
prevent unexpected vehicle movement

CAUTION: Never leave the vehicle on a hill or incline without applying the
foot operated park brake since depressing the operators seat automatically
releases the park brake and could result in an accident,

GENERAL 81128



SECTION J2

SECTION J2 PAGE 3

PAGE 3

TOWING: To allow the vehicle to be towed, the system incorporates a manually
operated (not automatic) lock—-out device attached to the bottom of the operators
seat. When engaged, the seat is locked in the fully depressed position which
disables the seat operated park brake ONLY. This action in no way affects the
operation of the foot operated park brake systems.

BRAKE ADJUSTMENT PROCEDURE: Follow the brake adjustment procedures as
described in preceeding sub-sections as applies to your vehicle brake system
configuration, i.e., foot park brake. Now proceed as follows;

1. 1Insure service brake pedal and foot brake is fully released.

2. Loosen lock nut on seat park brake cable clevis. Adjust
(shorten) cable length until brake lever arm starts to move
away from gear case. At that point, stop and reverse
adjustment (lengthen) two full turns. Tighten lock nut.
Seat park brake cable is now adjusted and must have a slight
bit of slack while the service brake cable is taut. The

- other park brake cable will also be slightly slack.

GENERAL 81128



*kk

SECTION J4 SECTION J4&4
PAGE 1 PAGE 1

MAINTENANCE, SERVICE AND PARTS LIST

MECHANICAL CONTROL LINKACE

REFER _TO FIGURE 7

GENERAL

The mechanical control linkage operates the various controls and mechanisms
located throughout your vehicle.

The accelerator system consist of the operating pedal and shaft extension,
connecting rods & adjusters, and return spring (s).

The foot park brake consist of the operating pedal, associated connecting
cable cable and return spring (s).

The service brake system consists of the foot pedal and pivot shaft assembly,
and a separate brake operating cable and return spring.

Seat Operated Park Brake (see below)

MAINTENANCE AND SERVICE

Both the accelerator and brake systems pivot on self lubricated bearings
on corrosion resistant shafts. Should the bearings become worn, they are
easily replaced.

For routine maintenance instructions, refer to Section D of the Manual for
Tee Bird, 1972 and up, or to the Manual for Models 2362R and 2363R.

For lubrication instructions, refer to Section E of this manual.

For brake adjustment instructions on Model Tee Bird 1972 and up, refer to
Section J2 of the basic manual and to the appropiate manual for
2362R and 2363R.

For brake adjustment instructions on model Tee Bird GT-370/371, and models
2372R and 2373R, refer to figure 7/7A and Sect., J2 of this Supplement.

For accelerator asjustments, refer to Section J6 of the Supplement and Basic
Manual.

For vehicles equipped with optional hydraulic brakes, refer to Section J3 of
the Basic Manual,

PARTS
For an illustration and parts list of parts used in the GT-370/371 and
2372R/2373R, refer to the following pages in this sectionm ,

The automatic seat park brake system consist of the pivoted seat assembly, the
operating cable or rods, the brake apply spring, adjustable tension device, and
its connecting linkage.

GENERAL 81128



‘Jijed ‘wi euy
PY Hvd IS9M »LILT
‘02 "HdW NNNG ¥O1AVL

MELET/MTLET B TLEID/OLELD mgwchz
FOVINTT TTOUINOD TVOINVHDIN

¥ NOLLOYS
[ HINITA

LL-0. 1va
W'r Ag NMVIQ

LA
$03a  ;Owid 101

NOISIAZY | 3Lva Q3SIATY [NVNOJHLIONI|

NOILdIYDS3a | 'ON

)
<

SUEUUU

Inrad IWAd3d  TvAa
17398 , . danve =0 Lood ot
1 1 1€ %o O
] %

SECTION J&

PAGE

NOVIDVaL 23MOd

ATNO 3D Vv IAVEGA
AW3S IVYNAILLAO

A IEEIIEAs
&
g,
2
Q)
o,
Q

MNavys LoOd 30

S
VAT B AVAA
3DIAATS O

e 1Iwd3dd IFAVEAQ
S ADAAITS QL

ZBRAIANZ3N .
\A
ro

LD anvIa

dNVYH OL

73

A vaa
‘ANH




SECTION J4 SECTION J4
PAGE 3 PAGE 3
FIGURE NO, 7
MECHANICAL CONTROL LINKAGE
FIG. I'D‘. T-D PART NO. DESCRIPTION QUANTITY
NO,
7=-1 98-200-00 Brake Pedal Pad
7=2 98-254~00 . Accélerator Pad (Aluminum)
7=3 51-340-00 ‘Hand Parking Brake Lever with Spacers
(5/8 0.D, X 12/32 I.D. X 1/2 Long &
5/8 0,D, X 12/32 1,D, X 15/32 Long)
T=4 98-351-00 Hand Grip - 7/8 I.D, X 4=-1/2 Long
7=5 85-250~00 Spring Extension, 1-1/16 0,D, X 3-7/8 Long 1
(Accelerator Returm)
7=6 96-823-00 Adjustable Cable Assembly - Service Brake 1
7=7 50-002-00 Rod, 1/4 - 28 X 5-1/8 Long 1
7-8 96-771-00 Clevis Pin, 3/8 X 3/4 Face to Hole 2
7-9 88-147-24 1/2 X 4 Stainless Steel Screw 2
7-11 96-822-00 Adjustable Cable Assembly -~ Hand Brake 1
7-12 88~069-87 1/4 N,C, Fastite Nut 2
7-13 88-100~14 3/8 X 1-1/2 N,C, Hex Head Cap Screw 2
7-14 88-109-81 3/8 N.C, Locknut | 6
7=15 32-215-00 Plastic Flanged Bearing 4
7-16 88-517-09 3/32 X 3/4 Long, Cotter Pin 4
7=17 86~-503-98 Rod End - 1/4 - 28 Left Hand Thread 1
7-18 88-108-60 3/8 Washer 1
7-19 88-060-13 1/4 X 1-1/4 Hex Head Cap Screw 1
7-20 88=068=62 1/4 Lock Washer 1
7=21 88~069-81 1/4 N,C. Lock Nut 1
7-22 88-149~80 1/2 N,C, Hex Head Nut 2
7=23 88-149=-81 1/2 N,C, Lock Nut 2
7-24 97-211-00 1/4 - 28 N,F. Nut, Left Hand Thread 1
7=25 96-773=00 Clevis Pin, 5/16 2
7-26 85-270-00 Extension Spring l-1/4 0,D, X 4=3/8 1
7-27 00-370-12 Accelerator Pedal with Extension Arm and 1

Plastic Bearings.
with (2) Return Springs Effective with
Serial No, 41160 & Up.

GENERAL 61117

NOTE - Accelerator Pedal




SECTION J4 SECTION J«
PAGE 3A PAGE 3A

MECHAXNICAL CONTROL LINKAGE (Con't.)
REFER TO FIGURE 7

FIG. I.D, T-D PART NO, DESCRIPTION QUANTITY
NO.,
7-28 00-370-11 Service Brake Pedal w/ Plastic Bearings 1
7-29 98-201-00 Park Brake Pedal Pad 1
7-30 K7-117-00 Foot Park Brake Assembly with Cable Guide 1
Tube, Unpainted. Used on Earlier Models
Only
51-342-00 Foot Park Brake Assembly without Cable 1
Guide Assembly, Used on Later Models
Only.
85-201-00 Release Lever Spring Extension, 1
7/16 0,b, X 3/4
85-012-00 Pall Spring Extension, 13/32 0.D, X 1-1/8 1
85-402-00 Pedal Return Spring, 1/2 0.D, X 1-1/4 1
98-755-00 Brake Pedal Bumper, 3/4" Square 1
88-837-06 Screw, Metal # 14 X 1/2 1
97-312-00 Speed Nut, Tinnerman 1
7-31 96-£24-10 Foot Park Brake Actuating Cable, Pwr. Tract. 1
96-824-11 Foot Park Brake Actuating Cable, Blt, Drve, 1
7-33 85-233-00 Spring Extension, Accelerator Return 2
7-34 88-082-13 Bolt, Carriage 5/16 X 1 1
7-35 88-089-80 Nut, Hex Head 5/1¢ 2
7-36 R8-060-09 1/4 X 3/4 Hex Head Cap Screw 1

GENERAL 91117



‘#I®D ‘wisyeuy
PY lItE 39 ¥LIT

* LLL W/ ULl dawv

ERGIEE VLY

SRVE OHIMRIVA GILVUEIO 1VEs

7 NOILOWS

LL™G™ G ¢

-

H'T AG NMV¥

‘00 "'9dW NNNA Y01AVL Vi TEnoTd ANON VO
) +23¢ 'avdd 110

NOISIAIY | 31va diSiATY W.Z<DO_IP®Zu._ NOI1dIO%3a | "Ob

~T U
LY = b
; : _ Br
5 4 9yraq jaed psjyvando jess of E
= = C
6 8 2
.1 < L
vy g ¥

ajeiq died puey/3003 0F

3jel1q 971A198 O],




SECTION

PACE 5

Jb

SECTICN J&

PAGE 5

SEAT OPERATED PARK BRAKE

REFER TO FIGURE 7A

FIG. ID.

NO. T-D PART NO, DESCRIPTION QUANTITY
7A-0 50-659-00 Seat brake lever assembly 1
7A-1 85-280-00 Spring, extension 1
7A-2 85-487-50 Bracket, spring mounting 1
7A-3 88-140-22 Screw, hex head cap 1/2 X 3-1/2 NC 2
7A-4 88-149-80 Nut, hex head 1/2 NC 2
7A-5 88-148-62 Washer, lock 1/2 2
7A-6 50-659-50 Plate, seat mounting 1
7A-7 50-225-50 Rod, wiring harness support 1
74-8 88-837-11 Screw, phillips metal #14 X 1-1/4 6
7A-9 96-818-10 Cable assembly, adjustable 1
7A-10 96-771-00 Pin, clevis 3/8 X 3/4 1
JA-11 96-773-00 Pin, clevis 5/16 X 1 1
7A-12  88-517-11 Pin, cotter 3/32 X 1 2
7A-13 88-109-81 Nut, lock 3/8 NC 1
7A-14 88-108-60 Washer, 3/8 2
7A-15 88-577-20 Cap nut, 1/4 press-on 1
74-16 88-737-08 Rivet, aluminum 3/16 X 5/8 1
78-17 96-630-00 Clamp, rubber lined 5/8 ID 1
74-18 88-060-09 Screw,iex head cap 1/4 X 3/4 NC 4
7A-19 88-065-87 Nut, fasticte NC 4
74-20 98-603-00 Grommet, rubber 3/8 ID 1

90-158-99 Seat cushion, left side,seat operated park brake, 1

(specify color)
90-154-99 Seat cush.cn, i.dividual, (specify color) 1
91-403-10 Support, accessory tray with clip 1

AFNERAL 31117



SECTION J6 SECTION J6
PAGE 1 PAGE 1

MAINTENANCE, SERVICE AND PARTS

MASTER CONTROL SWITCH

GENERAL

The Master Control Switch is located below the seat, and is readily accessible
when the seat is raised. The left side, operated by the hand lever which pro-
jects into the passenger compartment, controls direction of travel. The right
side, operated by the accelerator pedal, controls the vehicle speed by regula-
ting the voltage applied to the motor, using coils of nichrome resistance wire.

It is recommended that all terminal connections be checked and tightened at
least once a month. If a terminal bolt or wire becomes loose, sufficient heat
heat will be generated to cause permanent damage at the connection.

The nuts which secure the wire terminals to the contact buttons on the forward/
reverse rotor must NOT be used to tighten the contact buttons to the rotor board.
The contact buttons must be free to rotate in order to avoid wire breakage.

Lubrication and Maintenance

A coating of grease, T-D part no., 94-421-00 or equivalent (minimum 400d. melt pt.)
must be maintained on all switch components where sliding contact occures.

Apply a heavy coating of grease to the lst power bar area. The spaces between
power bars should be cleaned approximately every 2 to 3 months using a piece

of wood or plastic or by steam cleaning. See Sect. E for complete lube instructioms.

For scheduling of routine maintenance, refer to Section D of the manual for
Model Tee Bird, 1972 and Up, or to the manual for Models 2362R and 2363R.

MAINTENANCE

Adjustment of Speed Rotor Travel - EM Switch (Refer to Diagram B)

NOTE: Rotor travel adjustment is set at the factory and will require adjustment
only if the vehicle is subjected to severe damage or if a new switch
assembly is installed,.

1. Adjust pedal stop bolt so that when the bolt head contacts the floor
mat there is 1/4" clearance between the accelerator pedal extension
and the rear of the floor panel. (See Diagram B)

2. Block accelerator pedal in full ON position with pedal stop bolt in
contact with floor mat.

3. Adjust the 'rod end" of the Adjustable Accelerator Link so that the

lower contact button clears the 4th speed bar by 1/8". This will
insure approximately 95% of the contact button is touching the high
speed bar,

GENERAL 31117



SECTION J6 SECTION J6
PAGE 2 PAGE 2

Adjustment of Speed Rotor Travel - EM Switch (Con't)

4, Remove blocking and operate accelerator pedal several times, using

normal force. Re-check position of the lower contact button with
. pedal fully depressed. 1If it fails to clear the 4th speed bar by

1/8", re-adjust the rod end position accordingly and re-check the
clearance again after operating the pedal. Continue re~adjusting
as necessary until the desired condition is obtained and remains
constant. NOTE: The lower contact button should not travel beyond
the 5th speed power bar.

5. With the pedal in neutral position, the lower contact button must
clear the lst. speed bar by a minimum of 1/8'" and rest on the neutral
button. This condition should automatically occur when the high
speed adjustment is properly set.

. i} .  ACCELERATOR PEDAL
ROD END - ALUMINUM PAD
MAQTER CONTROL SWTTCH

UPPER CONTACT BUTTOV

SPEED CONTACT BAR ‘ PEDAL STOP
L ROTOR : BOLT IN CONTAC'
L A WITH FLOOR MAT
LOWER CONTACT BUTTON IN "FULL-ON"
/_NEU BUTTON .i POSITION
o"/j— - T/4" CLEARANCE
: IN "FULL-ON" FLOOR MAT
/ POSTTION
STOP 4 REAR OF FLOOR PANEL
ADJUSTABLE * = aD
ACCELERATOR . ] AN ACCELERATOR PEDAL
LIN N\ EXTENSION
HIGH SPEED ACCELERATOR PEDAL
BAR EXTENSION PIVOT POINT
ADJUSTABLE

ACCELERATOR LINK

Diagram B - Rotor Travel Adjustment - EM Switch
(In Full-On Position)

MTIRYYIYN A Y rTNYTY Y



LIMIT
- SWITCH TN

SECTION J6 SECTION J6
PAGE 2A PAGE 2A

/—L(M\T SNITCH LEVER

/—- BOTOR, BAR

CONTACT
BUTTON T

CE T——FRST POWER BAR

LLUS 3

ADJUSTMENT OF FOOT PARK BRAKE BUZZER UNIT SWITCH-SOLENOID EQUIPPED MASTER

CONTROL SWITCH

~ 1.

2.

Connect a voltage tester across solenoid coil terminals where the
brown/black and orange wires are connected.

Depress accelerator to full on while noting that solenoid activates
and tester registers voltage.

NOTE: For vehicles equipped with Limit Switch & Buzzer without solenoid
Adjust Limit Switch Arm so that switch activates as rotor makes contact
with lst power bar. A destinctive click is audible when switch activates.

3.

Slowly allow accelerator to return toward off. If limit switch is
properly adjusted solenoid will turn off and voltage will drop to
zero as trailing edge of rotor button is exactly in line with the
center of hex head cap screws (2) securing lst power bar to mounting
board.

If out of adjustment, bend limit switch lever toward rotor to make
solenoid turn-on later and bend away from rotor arm to make solenoid
turn-on earlier.

For final check of solenoid operation, slowly depress accelerator
while noting that solenoid operates and voltage is present before
rotor bar contact button touches 2nd power bar. Buzzer should

sound only if parking brake is on and accelerator pedal is depressed.

GENERAL 81128



X 27 RE<Y
5 ) !
g /f/ a m
B \ o
me ' 58 w m
w73 ]
o Ce
. Rl

NO. | DESCRIPTION [LENGTH|QUAN] REVISED DATE |REVISION

TOL, FRAC.Y  DEC.t

FIGURE 93 MASTER CONTROL SWITCH-WITH SOLENOID AND TAYLOR DUNN MFG. CO.

SCALE WO

DRAWN BY 3 AN

DATE 5-2-78

SECTION J6

FOOT PARK BRAKE BUZZER

&

2114 West Ball Rd.
Ansheim, Calif,




SECTION J6 SECTION Jé
PAGE &4 PAGE 4
FIGURE 9 MASTER CONTROL SWITCH - WITH SOLENOID & BUZZER

FIG, I.D. T-D PART NO, DESCRIPTION QTY,
NO.
9-0 61-845-20 Master Control Switch with Solenoid 1
9-1 61-845-01 Mounting Board 1
9-2 61-831-10 Power Bar with Countersunk Hole 1
9-3 61-831-12 Power Bar with Notch 1
9-4 61-831-13 Power Bar 4
9-6 61-831-15 Speed Contact Bar 1
9-7 61-840-00 Forward/Reverse Power Bar 1
9-8 61-839-51 Neutral Board 1
9-9 61-846-50 Rotor Board 1
9-10 61-846-51 Stabilizer Button 1
9-11 61-841-00 Handle 1
9-12 71-030-58 Contact Button 2
9-13 71-849-50 Contact Button 1
9-14 61-849-00 Speed Switch 1
9-15 88-~102-11 Neutral Button (3/8 X 1 Carriage Bolt) 1
9-16 85-034-00 Spring 7/16 X 2 1
9-17 85-060-00 Spring 5/8 X 2-1/2 1
9-18 78-212-63 Resistor Coil #5 Wire - 6 Turns 1
9-19 78-212-~52 Resistor Coil #6 Wire - 9 Turns 1
9-20 78-212-51 Resistor Coil #9 Wire - 10 Turns 1
9-21 88-060-20 1/4 N,C. X 3 Hex Head Cap Screw 1
9-22 88-066-09 1/4 N.C, X 3/4 Flat Head Machine Screw 2
9-23 97-170-00 Washer, Insulated 2
9-24 32-212-50 Plastic Bushing, i/4 I.,D. X 1/4 Long 1
9-25 96-300-09 Bronze Bolt 1
9-26 88-081-22 5/16 N,C. X 3-1/2 Hex Head Cap Screw 1
9-27 88-047-06 10-32 X 1/2 Socket Head Cap Screw 1
9-28 88-060-11 1/4 N,C, X 1 Hex Head Cap Screw 8
9-29 88-060-13 1/4 N,C., X 1-1/4 Hex Head Cap Screw 4
9-30 88-067-20 1/4 N.C. X 3 Hex Head Tap Bolt 5
9-31 88-060-14 1/4 N,C. X 1-1/2 Hex Head Cap Screw 2
9-32 78-212-62 Resistor Coil #8 - 8 Turns 1

GENERAL 21128



SECTION J§ . SECTION J6
PAGE. 5 PAGE 5
FIGURE 9 MASTER CONTROL SWITCH - WITH SOLENOID

FIG. I.D. T-D PART NO. -DESGRIPTION. QTY.
NO. ' ' . ‘
9-34 88-066-11 1/4 N.C. x 1 F.H. Machine Screw 1
9-35 88-068-61 1/4 S.A.E. Washer 1
9-36 88-069-80 1/4 N.C. Hex Nut 10
9-37 88-069-81 1/4 N.C. Hex Lock Nut 2
9-38 88-069-87 1/4 N.C. Fastite Nut 23
9-39 88-088-60 5/16 Flat Washer 3
9-40 88-089-91 5/16 N.C. Hex Head Jam Nut 1
9-41 88-089-81 5/16 Hex Lock Nut 2
9-42 88-048-61 #10 Washer, S.A.E. 2
9~45 97-173-00 Special Washer 1
9-46 88-109-87 3/8 N.C. Fastite Nut 1
9-47 88-737-11 Aluminum Rivet, 3/16 Dia. x 1" Long 1
9-48 97-314-101 Lock Plate & Lock Cylinder Ass'y. 1
9-49 94~-307-00 Forward/Reverse Switch Plate 1
9-50 71-040-55 Lock Ass'y. with Two Keys 1
9-51 71-040-74 Key Only (Give lock no. or vehicle serial no.) 1
9-52 95-907-00 Plastic Knob 1
9-53 88-727-06 Aluminum Rivet 5/32 Dia. x 1/2 Long 1
9-54 96-302-01 Screw, Bronze 5/16 N.C. x 1 Hex head 1
9-55 61-849-51 Spacer, Rotor Contactor 1
9-56 86-503-99 Rod End, Spherical Bearing—-Rt. Hand Thread 1
9-57 50-002-00 Rod, Accelerator Adjusting, 4 1/8 Long 1
9-58 86-503~98 Rod End, Spherical Bearing - Left Hand Thread 1
9-59 97-211-00 Nut, 1/4 N.F. Left Hand Thread 1
9-60 88~-079-80 1/4~28 N.F. Hex Nut 1
9-61 88-068-62 1/4 Lock Washer 1
9-63 71-135-00 Microswitch 1
9-64 88-014-16 6-32 x 2 N.C. Round Head Screw 2
9-65 88-019-86 6-32 N.C. Hex Nut 2
9-66 72-555-00 Bracket - Solenoid Mount 1
9-67 72-501-00 Solenoid 1
9-68 88-060-09 1/4 x 3/4 N.C. Hex Head Cap Screw 2
9-69 88-089-80 5/16 Hex Nut 2
9-70 73-006-00 Buzzer 1
9-71 79-865-00 Terminal Strip 1
9-72 79-730-00 Diodes, 6 AMP 2
9-73 88-019-86 #6-32 NC Hex Lock Nut 2
9-74 88-014-08 #6-32 x 5/8 NC Hex Head Screw 2

GENERAL 21128



SECTION J9 SECTIOK J9
PAGE 1 PAGE 1

MAINTENANCE AND PARTS LIST
BODY AND TRIM

Your vehicle has been finished with several coats of durable baked on enamel.

It will require the same care as you would give your automobile. The chrome
trim is also resistant to corrosion and will require an occasional cleaning.

It is recommended that your vehicle be washed with a mild soap and warm water.
For long life a good automotive type of wax will extend the life of the finish
and maintain lasting beauty,

For identification of Body and Trim parts available for repair and replacement,
refer to the Manual for Model Tee Bird, 1972 & Up, or to the Manual for Models
2362R and 2363R, with the following exceptions:

Side Bumpers and Bumper Spacers for Models GT-370, GT-371, 2372R, 2373R

91-920~10 Side Bumper, Left or Right = Zinc Plated
91-920-20 Side Bumper, Left or Right - Chrome Plated
16-207-00 Side Bumper, Front Spacer - 1/2 Inch Long
16-206~00 Side Bumper, Center Spacer - 1 Inch Long
16=205-00 Side Bumper, Rear Spacer - 7/8 Inch Long

Front and Rear Bumpers - GT-370 and GT-371

Frout and Rear Bumpers and Spacers listed in the 1972 & Up Manual fit the
GT-370 and GT-371. Zinc plated bumpers not listed in the 1972 & Up Manual
are as follows:

91-920-51 -Front Bumper -~ Zinc Plated

91-920-52 Rear Bumper = Cross Bag Type Body - Zinc Plated
91-921=-52 Rear Center Bumper - Stand Up -~ Zinc Plated
91~921-53 Rear Left/Right Bumper- Stand Up- Zinc Plated

Front and Rear Bumpers = 2372R and 2373R

Front and Rear Bumpers and Spacers listed in the 2362R and 2363R Manual fit
the 2372R and 2373R. Zinc plated bumpers not listed in the older Manual are
as follows:

91-920-51 Front Bumper = Zinc Plated
91-920~52 Rear Bumper - Zinc Plated
Floor Mat - GT~370 and GT-371

98=017-50 Floor Mat, Rubber

Plastic Cowl Trim

94-035-51 Black Plastic Trim - 78 Inches Long (Specify Length)

Arm Rests for GT-370 and GT=-371

90-312-10 Arm Rest, Left Side, Black
90-313-10 Arm Rest, Right Side, Black

GENERAL 121116



SECTION J9

PAGE 2

SECTION J9
PAGE 2

Seat Cushions for GT-370 and GT=371

Specify color when ordering.

90~-139-99

90-154-99
90-~138-99
90-156-99
90-157-99

Complete Car Set of Front Seat Cushions and Front Seat Back
Rest Cushioms

Seat Cushion Only for Front Seat -~ Left or Right

Back Rest Cushion Only for Front Seat - Left or Right

Seat Cushion for Rear Seat Option

Back Rest Cushion for Rear Seat Option

Front Seat Back Cushion ‘Supports for GT-370 and GT-371

90~103-98
90-103-97

Back Rest Cushion Support, Adjustable, Driver Side
Back Rest Cushion Support, Non Adjustable, Passenger Side

Deck Boards, Bag Rack, Belts, and Deck Board Hardware for GT-370 and GT-371

Deck Boards, Bag Racks, Belts for Stand Up Rack and for three piece type Cradle
Set, and attaching hardware for those items, as well as board clips and rubber
bumpers for deck boards are listed in the 1972 & Up Manual, Replacement Parts
for the two piece type Cradle Rack Set are as follows:

90~456-10
90=456-00
91-521-00
91-542-00
91-536-00
96=~602-00
88~067~13

Complete Deck Board Assembly - Two Piece Type Cradle Rack

Deck Board Only - Two Piece Type Cradle Rack

Single Rack Only, Two Piece Type, Not Including Belts or Buckle
Belt with Tip and Eyelet '

Buckle

Clamp for attachment of Buckle to Rack

Oval Head Screw for Attaching Rack to Board - 1/4 X.C,

Top Supports and Frames for GT-370 and GT-371

91~034-10

91-034=-20
91-036-10

91-036-20
91-031-10

J0-370-17

0G-370-19

00-370-18

00-370-20

Front Top Support - Zinc Plated

Front Top Support = Chrome Plated
Rear Top Support =~ Zinc Plated

Rear Top Support - Chrome Plated
Tubular Top Frame - Zinc Plated

Rear Section Welded, Diamond Plate Standup Bag, Includes
Kick Panel, Side Panels & Rear Panel, GT-370 Series, Unpainted

Rear Section Welded, Diamond Plate Cross RBag, Includes
Kick Panel, Side Panels & Rear Panel, GT-370 Series, Unpainted

Rear Section Welded, Smooth Skin, Standup Bag, Inclnudes
Kick Panel, Side Panels & Rear Panel, GT-371 Series, Unpainted

Rear Section Welded, Smooth Skin, Cross Bag, Includes
Kick Panel, Side Panels & Rear Panel, GT-371 Series, Unpainted

GENERAL 71117




- TEE-BIRD SUPPLEMENT -

101128



TABLE OF CONTENTS

CONTENTS SECTION ILLUSTRATION

INSPECTION, SAFETY, INTRODUCTION A
OPERATING INSTRUCTIONS

WARRANTY c

MAINTENANCE GUIDE CHECKLIST D* .
LUBRICATION DIAGRAM E Figure 1
TROUBLE SHOOTING CHECKLIST F*

WIRING DIAGRAM G Figure 2
PARTS ORDERING PROCEDURE H*

RECOMMENDED SPARE PARTS LIST I

MAINTENANCE PROCEDURES, SERVICE AND ADJUSTMENTS,
PARTS ILLUSTRATIONS AND LISTINGS

FRONT AXLE, STEERING, TIRES AND SUSPENSION J1 Figure 4
REAR AXLE, MOTOR AND BRAKES J2%

MECHANICAL CONTROL LINKAGE J4 Figure 7
SPEED CONTROL AND MAIN POWER SWITCHING J6

GENERAL ELECTRICAL SYSTEM J7*

BATTERIES AND CHARGER Jg*

BODY AND TRIM PARTS - J9

STEERING WORM ASS'Y DiSASSEMBLE/ASSEMBLE J1A Figure 4A

*REFER TO BASIC MODEL R SECTION IN THIS MANUAL FOR MODELS 2362R & 2363R

GENERAL 81128



SECTION A SECTIGN A «.
PAGE 1 PAGE 1

INSPECTION, SAFETY AND INTRODUCTION
ARRIVAL INSPECTION CTHECKLIST

Visual inspection should be made to determine that the truck has remained
in good condition during transit. If any damage is found, the details
should be noted on the delivery receipt immediately. After delivery the
truck should be most carefullychecked for HIDDEN DAMAGE. Any concealed
damage not noted on the delivery receipt should be reported, in writing,
to the delivering carrier within 48 hours.

The following checklist has been prepared to aid you during arrival and
inspection of your vehicle.

a. Open all packages and examine any accessories which
may be shipped detached from vehicle.

b. Examine wiring for visible evidence of damage,check
all connections to insure that none have loosened
during transit.

c. Check all battery connections and electrolyte level
in each cell.

d. Inspect battery charger in accordance with manufac-
turers installation instructionms.

e. Check tires for damage and proper inflation. Check
wheel lugs to insure their being tight.

f. 1If vehicle is equipped with hydraulic brakes, check
hydraulic lines for evidence of damage.

g. Check brake fluid level in master cylinder.

h. Examine entire vehicle for damage such as dents or
cracks.

i. Check operation of controls to see that they are
working freely.

Upon completion of the visual inspection, an operational test should be
made after reading the remainder of Section A and operating instructions
contained in Section B.

General 91116



’ . SECTION A SECTION A
PAGE 2 PAGE 2

INSPECTION, SAFETY, AND INTRODUCTION
SAFETY

The safe and satisfactory use of any vehicle is a responsibility shared by many per-
sons, As the manufacturer, we feel that it is our responsibility to emphasize vehicle
characteristics and make safety recommendations regarding those characteristics. That
is the primary purpose of this portion of the manual.

Persons who operate this vehicle need to be aware of, and to observe, the safe driv-
ing rules established by local authorities, and need also to be aware of the vehicle
operating characteristics and safety recommendations of the manufacturer, to assist
them in exercising the judgment necessary to prevent injury to themselves or to others.

Persons who service and maintain the vehicle need to be aware of how their activities
relate to safe vehicle operation, and of potential hazards involved in the service and
maintenance processes, to assist them in applying sensible judgment to those processses.

STEERING This vehicle has a very small minimum turning radius and high ratio steering
gear, These are essential for low effort steering at slow speeds.

These characteristics, so desirable at slow speeds, require that great care be exer-
cised at high speeds to avoid turning so sharply that one or more wheels lose contact
with the ground, or that the vehicle is caused to overturn. Be especially careful
while traveling down~hill, and avoid traveling across the face of a hill unless there
is a cart path. Avoid sharp turns, even at slow speeds, while on a hill,

SPEED This vehicle is designed to attain its maximum safe operating speed on level
ground., That speed can easily be exceeded when traveling down-hill., If this is allowed
to occur, vehicle stability and braking performance become unpredictable. Do not ex-
ceed, under any conditions, the maximum speed the vehicle can obtain on level ground.

CONTROLS Bring the vehicle to a complete standstill before operating the forward/
reverse switch to change direction of travel. Operation of this control while the
vehicle is in motion can result in complete loss of power and brakes. Do not use the
accelerator to hold the vehicle at a standstill on an incline., This can cause com=-
plete power loss. Use only the brakes to hold the vehicle at rest while on a hill,

BRAKES The brake system relies on contact of rear tires with the ground for effec-
tiveness., As tire to ground contact is reduced, braking effect is reduced, While
driving, the operator must consider terrain, speed, and steering maneuvers to prevent
tires from losing contact with the ground, with consequent reduction of braking ac-
tion,

MAINTENANCE Many operating characteristics relate to maintenance in ways which are
not readily obvious. Those characteristics most closely related to vehicle operating
safety are indicated in Sections D and E,

Also to be considered is the safety of personnel who perform service and maintenance
duties. Two characteristics need special emphasis,

1, This electric vehicle does not '"idle'" noisily, is never "out of gear", and is set
into motion whenever the battery to motor circuit is closed, intentionally or other=-
wise, Whenever practical, disconnect one or both battery leads to avoid unintentional
starting of the motor during servicing and maintenance.

2. Batteries emit gases which can be explosive, especially while they are being char-
ged, Personnel who are involved with servicing vehicles, or maintaining vehicles, need
to be made familiar with this hazard. A detailed explanation is contained on Pages 1
and 3 of Section J8,

GENERAL 101115



SECTION A
PAGE 3

INSPECTION, SAFETY, AND INTRODUCTION
INTRODUCTION

MODEL NUMBER

The following Model Numbers are covered by this manual supplement in combination

with earlier manuals as indicated in Table of Contents and on cover.
Models GT-370 and GT=371 « Golf Car, Models 2372R. 2373R =~ Pickup Truck.

VEHICLE APPLICATION
The Model GT-370 or Model GT=-371 is designed as a golf cart for carrying two people

and two golf bags., It is designed to be driven in and around the golf course, both
on grass and paved surfaces. It is not designed to travel in excess of 15 M,P.H,
under any conditions. Speeds in excess of this can cause motor damage and unstable

steering.

The Model R Pickup is designed to be driven on smooth surfaces in and around indus=
trial plants, institutions, motels, mobile home parks and resorts. It is not de~
signed to be driven on the public highways. It is not designed to go in excess of
14 M,P,H, on level surfaces or downhill. Speeds in excess of this may result in

difficulty in steering. It is not designed to be towed in excess of 14 M,P.H..

SERIAL NUMBER

The Serial Number of your unit is stamped into the top of the left main frame

tubing member, just below the deck board on the left side of the cart. The Model
Number and Serial Number are on a nameplate riveted to the kick panel below the
passenger seat. In ordering parts or referring to your unit, please use these

numbers, Replacement parts can be purchased directly from your local authorized

Taylor - Dunn dealer.

CAUTION:

Never replace a circuit fuse with one having a higher rating than the original
equipment fuse. Fuses have been selected to provide full circuit protection for

all operating conditions. A FUSE WILL ONLY BLOW DUE TO A SHORT-CIRCUIT. Therefore,
always locate and correct the cause of short-circuit before replacing a blown

fuse. Using a fuse of higher rating is an UNSAFE PRACTICE and could cause serious
damage to equipment.

GENERAL 101115




SECTION B
* PAGE 1

OPERATING INSTRUCTIONS

The controls on your Taylor-Dunn vehicle have been -designed and located for
convenience of operation and efficient performance. Before driving your
vehicle for the first time, familiarize yourself with each of the controls.
Read the following instructions and with power OFF, operate each control.

STEERING

The steering system is of the automotive type. Turn the steering wheel to
the right (or clockwise) for a right turn and left (or counterclockwise) for
a left turnm.

PARKING BRAKE

The foot operated parking brake, on models so equipped, operates the same
brake band as does the hand operated parking brake. To engage park brake,
step firmly on park brake pedal. To release park brake pedal, pull brake
pedal release knob and the park brake pedal will return to the full release
or off position.

The seat operated park brake,on models so equipped, is designed to automatically
apply the park brake anytime the operators seat is unoccupied. When the seat

is depressed, the park brake is automatically released; provided the hand

or foot operated park brake is released.

CAUTION:

Never leave the vehicle on a hill or incline without applying the foot or
hand operated park brake since depressing the drivers seat will automatically
release the park brake and could result in an accident.

SERVICE BRAKE

The brake pedal is designed and located for right foot operation. It is the
pedal located to the left of the accelerator pedal. It functions the same
as the brake pedal in your automobile. Depressing the pedal applies the
braking action. The greater the effort applied to the pedal with your foot,
the greater the braking action to your vehicle. Removing your foot from the
pedal allows immediate release of the braking actiom.

FORWARD-REVERSE SWITCH

The forward—-reverse switch is located to the right of, and below the drivers
seat and can be operated only when the key is in the unlocked position. To
place the handle in the FORWARD position, move it downward. To place the
handle in the REVERSE position, move it upward.

CAUTION:

The forward-reverse switch serves the same purpose as the transmission in
your automobile. Treat it with the same respect and care. DO NOT SHIFT
from forward to reverse or vice-versa while the vehicle is in motion.
Shifting while in motion, especially near top speed, causes great strain to
your vehicle and will eventually cause severe damage.

GENERAL 81128



SECTION B SECTION B .
PAGE 2 PAGE 2

ACCELERATOR PEDAL

The accelerator pedal is located to the right of the brake pedal. It is
designed for right foot operation similar to your automobile. Depressing
the pedal turns the power on to the motor. It also controls the amount
of power delivered to the motor in 5 steps. When driving your vehicle

you will be able to feel the 5 steps of power, with full power when accel-
erator is fully depressed and minimum power when only partially depressed.
You will have the same control of power in both directions of travel. Your
forward-reverse switch determines the direction of travel and your acceler-
ator pedal controls the speed.

HORN BUTTON (Optional)

The horn button is located on the switch panel to the left of the steering
column. Depressing the button sounds horn. Releasing button will immediately
silence horn.

LIGHT SWITCH (Optional)
The switch for operating headlights and taillights is located on the switch
panel to the left of the steering column. The On-Off positions are labeled,

BATTERY CHARGER
Refer to Section J8 for proper instructions to operate your battery charger.

SPECIAL ACCESSORIES

Refer to the appropriate section of this manual for separate operating
instructions pertaining to any special feature or accessory your vehicle
may have.

GENERAL 61117




SECTION B SECTION B
"PAGE 3 PAGE 3

OPERATING YOUR VEHICLE

CAUTION: Before operating vehicle, apply service brake as necessary to pre-
clude unexpected movement of vehicle.

On vehicles equipped with foot operated park brake, pull park brake release
knob and observe that the park brake pedal returns to the full release or off
position,

To put your vehicle into operation, unlock forward-reverse switch by turning
keyed lock counterclockwise., Select direction you wish to travel by moving
the handle of forward-reverse switch into position. Slowly depress acceler-
ator pedal until vehicle is meving at the desired speed. Steer vehicle as
required utilizing the foot brake and accelerator to control your speed as
desired. For greatest efficiency, it is recommended that you travel at the
fastest speed that you can safely maintain, You will find that your vehicle
will consume almost as much current at low speed as it does at higher speeds.
Therefore, without taking any unnecessary risk traveling at the faster gpeed
will deliver more miles per battery charge than continual use in the lower
speed range.

CAUTION: Do not "hold" vehicle at a standstill on a hill or incline using
your accelerator only. Continued "stalled" condition as described will damage
motor and electrical controls. Use either your service brake or park brake
to hold the vehicle on a hill safely.

When you leave your vehicle, it is best to always place forward-reverse
switch in neutral position. Set park brake to prevent vehicle from rolling
free, and lock and remove key.

Drive safely and enjoy your Taylor- Dunn vehicle,

GENERAL gj1s8



8 |
20
Grease

level hd

NO. OF
PLACES ' FREQUENCY

POWER TRACTION =2 a“ A, PRESSURE GUN GREASE
SIDE VIEW Hhn.\x\\\\ * 1. Ball Joints 6 3 Month
e < % 2. Front Wheel Hub 2 3 Months
* 3. Front Wheel Spindle 2 3 Month
40 * 4, Master Control Switch (See Illustration
5. Brake Linkage e¢ee s o » Lifetime
N 6. Accelerator Linkage ¢ » Hcvﬂwomn»os“v
\\\ 42 7. Steering Worm - Fill to
4 0il fLevel 8. (Crease Level Hole 1 1 Year
43
L B. ALL PURPOSE ENGINE OIL
BELT DRIVE < Y] * 20. Linkage Pivot Points 6 1 Month
SIDE VIEW L—
C. POWDERED GRAPHITE
Key Lock 1 1 Year
\
D, SAE 20 OIL-Axle & Differential
Master Cont.. Sw. *% 42, Level Check 1 Ammm Below)
7\\\&.rccﬁwnmnm monthly OMH;Mm<mH %%* Change 0il - Power Traction 3 Year

4 part

20 =

POWER TRACTION DRIVE

SECTION E
PAGE 1

by hand Use T-D greas¢

hi-temp grease. (400d. minimum
- melt point).

a,.
n0.94-421-00 or 43a quality
b.
c.
d.

e,

Jedeke

Change 0il -~ Belt Drive

Remove Drain Plugs 41 & 43
40 and 42, Fill Plug 44,
Drain 0il, Replace 41 & 43,
Add 0il by 44 to level of 42
Add oil by 40 to %" below 40
Replace 40, 42, 44

Level Plugs

>

3 Year

a,

b,
c.
&.

*%
is
Or

Jedede

BELT DRIVE i %

Check level whenever oil leakage

Jtems related to safety
recommendations

Remove Drain Plug 43
and Fill Plug 44
Drain oil, replace 43

Add o1l by 44 to level of 42
Replace 44

Level Plug 42

b

evident.
after service work performed

1 39Vd
4 NOIIO3S

NO. | DESCRIPTION

ION

TOL. FRAC.Y DEC.t

SCALE NOMNE FIGURE \
DRAWN BY REA SECT/ON E
DATE 3-23-77 L .

[LENGTH[QUAN] REVISED DATE | REVIS

MODEL 7TEE- B/RD

LUBRICATION DIAGRAM

YAYLOR DUNN MFG. CO.
2114 West Ball Rd.
Anaheim, Calif,




. , 4 QL- G -G 3lva
Jed ‘wieyeuy 437709 PIvYd vd 1004 ’ 9_NOI.LO3S J 0 Ag NMvad
P e Nt o HLIM HOLINS TONLN ¢ FHnot 38
- |
0D "94W NNNd ¥OIAVL 0J ¥31SW =535 T5vei oL
NOISIAIY | 31VA a3SIATY [NVNO[HIONIT] NOILdINDS3A | 'ON
AZvoad ONILNAOW S G
z TASOTD KTIVICION NO A3LvOoO1 H3=zZNa ¥ Im
H
B i 3ITUM . 8234@4 N¥OH| @
B NOLINg
HOLIMS IHOTT dOLS zmom onid Q
1 agueip A1o'l
om
. . ») M_n. Yoeld
- us919n B 4 = REEET) _ v
ILHOIT d40'ga4 pad uss19
e . ‘MS moﬁzm IHOTIAVIH
doLs CERRL: HIHZZNa k¥ AINO 4 TMS
=] HOLOAINNOD
o TIVL : W7 oz:ow.\w %Un_u i IHOIT
<2 IEoTR\P/ ST I
21ITM B9 9T gsnd —._‘_ </ Qax _/
IINO9ID X905Sa00V SATYALLYE Z1# poy (IVLSOTHY)
93N A 2| b= / »@ TIOVLAA0TY HOLIMS
*sog \|A [Z1# *P®1d INIDEVHO TTOYLNOD HLSVI
mw urey Ol e -
L P ik — & 9+ HH
S3 1Y 1 Y ) N | T
MOTTSX bl ¢ mo1ToR |
IEEEEE Xoelq
aQESOTH _ : :
ly L XTIVRION 5 ]
ST (1a0) Tl ‘89N
v LINDYID ‘h ozt S
JOLOW SHTYALIVY
[®) 3 7) ova YV
21IM ®D 9
IINO¥ID ¥AMod

’ . SAanv 2 3snN4 #

TP sty !
.
~
. SHTYALLYY ) .




‘IOCD METER Pl Bl

TERMINAL
e ] SrUR
@ AMPS b
| POWER CIRCUIT
18y : 6 Ga. Wire
FUSE Nea . __
& AMPS
b O
w ORANGE BATTERIES
Main
S 12 |. CIRCUIT (,pp
o Neg. BREAKER (0T 1+)
e | NORMALLY
, CLOSED -
SOLENOID Black Black
= Yellou
| B by |
N . A
Blue

Blue
S— Main E
MASTER CONTROE. ~.,_Black #12 Pos. ,
wzﬁom v RECEPTACLE (A2 /| d| \2V NEG
RHEOSTAT . CHARGING Red #12 ACCESSORY CIRCUIT
€ ‘ BATTERIES cusE 16 Go. Wire
RED : F.RPB. SWITCH : &\ﬂ
. VIOLET A A ' TAIL &
HEADLIGHT wmmmmm GROLIND BU? :mﬂ Black g JTor
uzZ -
Green Red T ONLY EPB, OFF o LIGHT
. Green A A Green .
N S
Orange ¢
HORN STOP LIGHT SWITCH
BUTTON g
«» |HORN ’ ), White White mm
Zo| ¥¥ mMNNmD roo»jm.U N NORMALLY CLOSED Mg
= MASTER CONTROL SWITCH
58 MOUNTING BOARD HELD OPEN @
B
NO. | DESCRIPTION | LENGTH|QUAN. REVISED DATE | REVISION
“TOL. FRAC.Y DEC.F LGURE 2 L . TAYLOR DUNN MFG. CO.
SCALE - ERSURE “h ~MASTER COHTROL SWITCH WITH @ 2114 West Ball Rd.
DRAWN BY "¢ a HER Y . Anaheim, Calif.
DATE . &- A 8. | SOLENOID & FOUT PARK BRAKE BUZZER




SECTION I SECTION I
PAGE 1 PAGE 1

SUGGESTED SPARE PARTS LIST

The suggested spare parts list contained in the Model Tee Bird, 1972 & Up is

valid for Models 370 GT and 371 GT, except as follows:

PARTS'NOT USED'IN GT-370 & GT-371, 2372R & 2373R

FIG. 1I.D, T=D PART
NO, NO, : DESCRIPTION
5A-138 85-233-00 Spring=Belt Drive Brake Return
7=9 96=772-00 Clevis Pin
9~Al1l All Parts Sliding Bar Switch

PARTS"USED"'IN GT-370 & GT-371, 2372R & 2373R, NOT LISTED IN SUGGESTED SPARE PARTS

LIST OF 1972 & UP SERVICE MANUAL, OR IN MANUAL FOR MODELS 2362R & 2363R.

: 1-20 CARTS

FIG, I.D, T-D PART SUGGESTED
NO, NO. DESCRIPTION QUANTITY
75 85-233-00 Spring = Accelerator Return (2 Req.) 4
7-26 85~270-00 Spring - Brake Return 2
11-10 94-035~00 Plastic Cowl Trim - Black 1
' (Specify Length Desired)

4-221 86-003-00 Front Shock Absorber 2
4229 98-753-00 Rubber Cushion, Frame to Spring &
4-230 91-511-00 Score Card Holder, Black Plastic 2
7A-1 85-280~00 Spring, extension-seat brake lever ass'y. 1

GENERAL 31117



SECTION J1 SECTION J1 v
PAGE 1 PAGE 1

MAINTENANCE, SERVICE, AND PARTS LIST
FRONT AXLE, STEERING, TIRES, AND SUSPENSION
REFER TO FIGURE NO, &

MAINTENANCE PROCEDURES

Refer to Manual for Tee Bird, 1972 & Up or to Manual for Models 2362R & 2363R
for notes on Maintenance of Axle, Steering and Suspension, and Tire Care.

The steering idler in the Models GT-370, GT-371, 2372R & 2373R rotates on self
lubricating bearings mounted on a corrosion resistant shaft. No lubrication is
necessary., Should the bearings become worn, they are easily replaced.

SERVICE AND ADJUSTMENT

Procedures shown in the Tee Bird, 1972 & Up Manual, or the Model 2362R & 2363R
Manual apply also to the GT-370 and GT-371.

Procedures related to the servicing of those components of the GT-~370, GT-371,
2372R and 2373R which are not contained in the earlier Manual are as follows:

Replacement of Steering Idler Bushings

-

1. Remove steering idler shaft lock nut.

2. Unscrew shaft from inner nut, and remove shaft bushings, washer, and inner
nut,

3. Reassemble in reverse order, with the shaft head and lock nut on the out~-
board sides of the chassis members which retain the assembly, and with the
washer between the inboard nut and the bushing.

PARTS LIST

For Model GT-370/GT-371, refer to the following pages in this Section for all
items except Drive Axle, Wheels and Tires. Those items are covered in the basic
Manual for Model GT-360/GT-36L.

For Model 2372R/2373R, refer to the following pages in this Section for all
items except Drive Axle, Wheels and Tires. Those items are covered in the basic
Manual for Model 2362R/2363R.

GENERAL 121116




L4-Ec~9 __3vd

‘e ‘wisyeuy V3R AE NMVAQ

Py litq oM YLIT YELET ANV ¥Z/L€T “TLE=~8D ANV 0LE-1D STHCOR 1f NOILDIS ANoN I1IVDS
‘0D "W NNNQG ¥OIAVLI === NOISNAASAS ANV ‘ONIMAALS ‘STYIL ‘ATXV INO¥A 7 BN =30 5 ovad 101
NOISIATY | 31VQ Q3SIATY [NVNO[HLIONIT| NOILdI¥D53a | 'ON

SECTION J1
PAGE 2

7 dovd
1f NOILDHS

NOISNAISAS ¥Yvdd dod

‘ NOILDUS HHUS




SECTION J1 SECTION JI
PAGE 3 PAGE 3

FIGURE NO. &
FRONT AXLE, WHEELS, AND STEERING

FIG. I.D. T-D PART NO, DESCRIPTION
NO.

#HE 4-1 19-004-11 Cap - Score Card Spacer (not used with plastic score 1
4-2 91-506-00 Retaining Plate - Score Card Pad %ggtcrl\ehg]s'dgggve) 1
L5 19_003:.19 Steering Wheel Delux - Sptined Hub (black) L
4-8
4-9
4-9 NOTE: REFER TO SECTION JlA FOR STEERING WORM ASSEMBLY INFORMATION *

4-9 AND PARTS LISTINGS
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
49 1
4-10 18-107-00 Steering Lever 1
4-13 96-099-00 U-Bolt, 5/16 N.F. Thread 1
#H 4-1 19-004-00 Cap,black with horn button hole 1
4-14 87-071-00 Grease Fiﬁting - 3/16 Drive Type 2
4-19 87-073-00 Grease Fitting, 45°, 3/16 Drive
4-20 18-035-~10 Steering Adjustment Sleeve Assembly, with Ball
Joints and Clamps - 11" Sleeve 1
4-21 18-047-10 Steering Adjustment Sleeve Assembly with Ball
Joints and Clamps - 18" Sleeve 1
4-22 18~029~11 Steering Adjustment Sleeve Assembly with Ball
Joints and Clamps - 13" Bent Sleeve
4-31 86~501-98 Ball Joint - 1/2" - Left Hand Thread
4-32 86-501-99 Ball Joint - 142" - Right Hand Thread 3

GENERAL 21117



(See Fig. 1.D, 4-230)

GENERAL 91117_

SECTION J1 SECTION J1
PAGE 4 PAGE 4
FIG, I.D, T~D PART NO,. DESCRIPTION QTY.
NO,
4-37 86-510-00 Ball Joint Clamp 7
4-38 87-074~00 Grease Fitting - %-28 NF - Straight 8
4-39 16-801-00 Towing Spacer - % x l% Long 1
4-40 15-066-10 Front Axle Assy., Complete, wiﬁh King Pins, Spindles,
Hubs and Tie Rod 1
4-44 15-066-00 Front Axle with King Pins; Less Spindles, Hubs, and
Tie Rod 1
4-46 14-157-98 Wheel Spindle Assy., Left Side 1
4~46 14-157-99 Wheel Spindle Assy., Right Side 1
4-50 32-200-00 Bushing - Bronze, 0il Impregnated, with Flange
7/8" I.D. x 1" 0.D. 4
4-54 96~120-00 U'Bolt, %¥ N.C., 1-7/8 I.D. x 2 In. Long
4-56 85-504-10 Leaf Spring Assy., 61-7/8 Ctr. of Eye to Hole,
with Torque Leaf and Spacer 2
4-58 96-098-00 Spring Center Bolt - 3/8 N.F. x 3-3/4 2
4~59 85-504~-52 Spacer ~ Leaf Spring 2
4-61 85-504-54 Spring Tip Pad 6
4-62 12-124-00 Wheel Hub - 2-3/4" Long, Five 1/2'" Studs on
4-1/2" Bolt Circle with Two 1" Bearing Races,
One Bearing, One 0il Seal 2
4~ 64 80-103-00 Tapered Bearing Race for 1" Bearing 4
4-66 80-017-00 Tapered Roller Bearing - 1" I.D. 4
4-68 45-338-00 0il Seal for 1'" Bearing 2
4-70 96-329-00 Lug Bolt - %" NF 10
4-72 97-236-00 Lug Nut - %" NF 10
4-73 92-104-00 Dust Cap with Grease Fitting 2
474 98-603-00 Rubber Grommet 1
XX 4-75 91-504-00 Score Card Clip 1
XX 4-76 91-507~00 Score Card Pad 1
4-78 13-746-00 Tire and Demountable Wheel - 850 x 8, 4 Ply
Terra Tire, Power Rib, Tubeless 2
4-79 12-020-00 Wheel, Demountable for 850 x 8 or 950 x 8 Tire 2
4-80 10-093-00 Tire -~ 850 x 8, 4 Ply, Terra Power Rib, Tubeless
~xx NOTE: These two(2) items are no longer available, Please substitute T-D
Part #91=-511-00, Black Plastic Score Card Holder, Steering Wheel 1



SECTION Jl SECTION'JI
PAGE 5 PAGE 5
FIG, I,D. T-D PART NO. DESCRIPTION QTY.

NO.

4-84 11-041-00 Tube (Optional) for 850 x 8 or 950 x 8 Tire 2
4-87 96-316-00 Bolt, 4NC x 3, All Thread 2
4-88 18-047-00 Steering Adjustment Sleeve, 18" Long 1
4-89 96-118-00 U'Bolt - ¥ NC x 1-7/8 I.D. x 6% Long 2
4-90 18-035-00 Steering Adjustment Sleeve, 11" Long 1
4-200 88-737-08 Pop Rivet - 3/16 D x 5/8 Long 1
4-201 88-026-11 Screw, 8-32 x 1" Flat Head Slotted Machine 2
4-203 88-088-62 Lock Washer, 5/16 2
4-204 88~099-80 Hex Head Nut, 5/16 NF 4
4-205 88-080-18 Screw, 5/16 x 2-1/2 NC Hex Head Cap 1
4-206 88-089-81 Nut, 5/16 Hex Lock 1
4-207 88-119-80 Nut, 3/8 NF Hex Head 2
4-208 88-128-60 Washer, 7/16 3
4-209 88-130-14 Screw, 7/16 x 1-1/2 NF Hex Head Cap 2
4-210 88-139-81 Nut, 7/16 NF Hex Lock 2
4-211  88-149-81 Nut, % NC Lock 10
4212 88-159~85 Nut, % - 20 NF Slotted Hex 6
4-213 88-228-60 Washer, 3/4 2
4u2ll 88~239-85 Nut, 3/4 NF Slotted Hex 2
4-215 88-259-82 Nut, 13/16 NF Hex Jam 1
4-216 88-268-62 Lock Washer, 7/8 1
4-217 88-279-81 Nut, 7/8 NF Lock 2
4-218 88-279-82 Nut, 7/8 NF Hex Head Jam 1
4-219 88-527-11 Cotter Pin, 1/8 x 1 6
4-220 88-527-14 Cotter Pin, 1/8 x 1-1/2 2
4221 86~003~00 Shock Absorber with rubber cushion stop 1
4w222 88-120-17 7/16 N,C, x 2=1/4 Long Hex Head Cap Screw 1
4=223 88-129-81 7/16 Lock Nut 1
4224 88-149«81 1/2 N,C, Lock Nut 1
4225 32-215=00 Plastic Flanged Bearing 2
4=226 50~004=00 1/2 x 8 Stainless Steel Threaded Shaft 1
4=227 88-148«61 1/2 Inch SAE Washer 11
4=228 88~149=-80 1/2 N,C. Hex Head Nut 1
4-229 98-753-00 Rubber Cushion, Frame to Spring 2
4-230 91-511~00 Black Plastic Score Card Holder, Steering Wheel 1
4231 00=370-14 Idler Arm, Steering Wheel 1

GENERAL.

121116



*SECTION J1A SECTION JlA
PAGE 1 PAGE 1

SERVICE AND ADJUSTMENT
REFER TO FIGURE 4A
SREERING WORM ASSEMBLY

DISASSEMBLE AND REASSEMBLE STEERING WORM

1.

10.

11.

12.

13.

Remove 4 bolts from cover and slide steering arm shaft assembly and cover
from housing.

Mark position of steering column jacket tube clamp for proper reassembly.

Loosen steering column jacket tube clamp, and slide jacket tube off of
housing and steering column shaft.

Remove 4 bolts from housing worm bearing cap and remove steering column
worm and shaft assembly.

Clean all parts and flush out housing with suitable degreasing solvent.
Lightly oil all parts for reassembly.

NOTE: 1If installing new steering column shaft and worm assembly, worm
bearings, or worm bearing cups, it will be necessary to check the worm
bearing preload.

To check worm bearing preload, install the steering column worm and shaft
assembly, bearings, bearing cups, bearing cap and original shims.

Tighten 4 bolts to 18-22 ft. 1lbs. torque.

Shaft and worm must not have any bearing looseness or ''play' and should
not rotate with less than 1-1/4" 1lbs. torque nor require more than
4 1/2" 1bs. of torque.

Add or take away shims as needed to produce the desired bearing preload.

Inspect steering arm shaft seal and cover gasket. Replace if worn or
damaged.

Install steering arm shaft and cover assembly. Tighten four cover bolts
to 18 - 22 ft. lbs. torque. NOTE: With steering arm shaft positioned
at the center of its travel, there must be no backlash with mating worm
and roller. Total preload for assembled unit must be no less than 5-3/4"
lbs. torque measured at steering worm shaft nor more than 11-1/4" lbs.

Adjust total preload to proper limits by loosening locknut on backlash
adjusting screw located in cover and turning adjusting screw clockwise
to increase preload and counterclockwise to decrease preload. Retighten
lock nut securely.

Replace steering column jacket tube and clamp in origimal positiom.

GENERAL 21117



SECTION J1A

PAGE 2

assembly, part # 18-307-14

* These parts cannot be ordered separately.
Order as part of the entire steering unit

¢ HdovVd

Vir NOILDIS

NO. | DESCRIPTION

| LENGTH|QUAN, REVISED DATE | REVISION

TOL. FRAC.Y DpEC.*
SCALE NONE
DRAWN BY

L=b=[7

DATE

FIGURE 4A
SECTION Jl1A

STEERING WORM ASSEMBLY

TAYLOR DUNN MFG. CO.
2114 West Ball Rd.
Anaheim, Calif.




«SECTION J1 A SECTION JlA
PAGE 3 PAGE 3

STEERING WORM ASSEMBLY
REFER TO FIGURE 4A

FIG, 1D, T-D PART QTY.
NO. NO, DESCRIPTION REQ,
4A-0 18-307~14 Steering worm assembly complete 1
4A-1 18-259-82 Nut, jam 13/16 hex head, NF 1
4A~2 85-122-00 Spring, compression 1-1/8 0D X 1 1
4A-3 18-307-54 Spacer, jacket bearing 1
LA-4 18-307-52 Jacket, steering column 1
LA=5 88-099-88 Nut, 5/16 NF 1
LA-6 88-088-62 Washer, lock 1
LA-T 88-080-09 5/16 X 3/4 NC hex hd cap screw 8
4A-8 (not available) 5/16 X 2 NF hex hd cap screw 1
4A=9 18-307-42 Gasket, Seal & Shim Kit for Steering Worm 1
4A~10 - 18-307-57 Worm adjustment bearing cup, inner (requires 18-307-42) I
4A-11 18-307-53 Worm bearing assembly (requires 18-307-42) 2
4A-12 18-307-51 Steéring column shaft & worm assembly (requires 18-307-42) 1
4A~-13 18-307~55 Spacer, jacket bearing 1
LA-14 18-307056 Worm bearing cup, outer (requires 18-307-42) 1
4A-15 88-279-82 Nut, jam 7/8 NF hex 1
4A-16 88-268-62 Lockwasher, 7/8 1
4A-17 18-307-59 Seal, steering arm shaft 1
4A-18 87-073-00 Fitting, grease 45 degree, 3/16 drive 1
4A-20 18-307~64 Screw, adjusting 1
4A-21 18-307-65 Washer, thrust 1
4A~22 18-307-66 Snap ring 1
1
4A=24 18-307-67 Shaft cover 1
4A-25 88-159-82 Nut, jam 1/2" NF 1

GENERAL 71117



SECTION J2 SECTION J2
PAGE 1 PAGE 1 .

SERVICE AND ADJUSTMENTS
REFER TO FIGURE 7
BRAKE SYSTEMS - MODELS GT-370/371 & 2372R/2373R

GENERAL

The mechanical brake assembly located on the differential pinion shaft will

require a periodic inspection for lining wear and consequently periodic

ad justment.

NOTE: Normal procedure for adjusting brakes for lining wear is to adjust
the brake band by means of the brake band anchor bolt and NOT by
adjusting brake cable length.

A few drops of oil on the clevis pin and pivot pins of the mechanical link-

age is recommended on a monthly basis. Great care must be taken that no oil

is allowed to contact the brake band or drum as it will seriously impair the
braking ability. If the braking surfaces become oily or contaminated for

any reason, it will be necessary to remove the brake band and clean all parts

thoroughly. Refer to the appropriate section of this manual for the correct

procedure to follow. If your vehicle is equipped with hydraulic brakes refer
to Section J3 for their care and adjustment.

PROCEDURE FOR MINOR BRAKE ADJUSTMENT (due to lining wear)

ALL VEHICLES - Brake Lever Arm Position Inspection
With service brake and park brake fully released, observe position of brake
lever arm connected to brake band.

A. Power Traction Drive: The brake lever arm must be 1/4" to 3/8"
from gear case.

B. Belt Drive: The brake lever arm must be 1/4" to 3/8" from brake
lever arm return stop bar.

1f brake lever arm is NOT in the correct position,the cable or rods which
connect the brake lever arm to the service brake foot pedal and the foot
operated park brake pedal . must be adjusted.
This requires that a complete brake adjustment, as described in the follow-
ing sub-section, '"Complete Brake Adjustment - All Vehicles'.

If brake lever arm IS in the correct position, it will not be necessary to
adjust the cables or rods. The only adjustment necessary will be to the
brake band, as follows:

A, Service Brakes: Adjust brake band anchor bolt, tightening it
until brake pressure adquate to stop the vehicle is achieved with
foot pedal halfway to the floor.

An additional centering adjustment is necessary. Loosen centering
screw lock nuts, center band around drum. Bring band as close to
drum as possible without causing brake drag. Lock centering screws.
Note: If band is too far from drum, brakes will grab in the for-
ward direction.

B. PARK BRAKES:

Foot Operated ~ Check operation of Park Brake. If holding power
is insufficient, refer to following sub~section, '"Complete Brake
Adjustment -~ All Vehicles'.

GENERAL 81128




SECTION J2
. . PAGE 2

. PROCEDURE FOR COMPLETE BRAKE ADJUSTMENT - ALL VEHICLES

Units With Foot Operated Park Brake:

1. Cable Adjustment (Service Brake) - With service brake pedal and
park brake pedal fully released, loosen lock nut on service
brake cable clevis. Adjust cable length to position brake
lever arm according to specifications described in preceding
Section titled, "Minor Brake Adjustment for Normal Lining Wear."
Tighten lock nut.

NOTE: Prior to performing cable adjustment, all other cables

or rods attached to brake lever arm must be in a slack comndition
during this adjustment. It may be necessary to discommnect them
to assure that the brake lever arm position described is
governed by the service brake pedal cable adjustment.

2. Band Adjustment - Perform brake band adjustment as described
in preceding sub-section titled "Service Brakes'.

3. Calbe adjustment (Park Brake) = Park brake is always adjusted

after the service brake as described in steps 1 and 2 above.
With park brake pedal and service brake pedal fully released,
loosen lock nut on park brake cable clevis. Adjust (shorten)
cable length until brake lever arm starts to move away from
gear case. At that point, stop and reverse adjustment
(lengthen) two full turns. Tighten lock nut. Park brake cable

. is now adjusted and must have a slight bit of slack while the
service brake cable is taut.

SEAT OPERATED PARK BRAKE (DEADMAN'S BRAKE)

GENERAL: The seat operated park brake is designed to automatically apply
the park brake anytime the operators seat is unoccupied. Whenever the
operators seat is depressed for any reason, the park brake is automatically
released provided the foot operated park brake is released. The foot
operated park brake should be applied anytime the vehicle is unoccupied to
prevent unexpected vehicle movement

CAUTION: Never leave the vehicle on a hill or incline without applying the
foot operated park brake since depressing the operators seat automatically
releases the park brake and could result in an accident.

GENERAL 81128



SECTION J2 .

SECTION J2 PAGE 3

PAGE 3

TOWING: To allow the vehicle to be towed, the system incorporates a manually
operated (not automatic) lock—out device attached to the bottom of the operators
seat. When engaged, the seat is locked in the fully depressed position which
disables the seat operated park brake ONLY. This action in no way affects the
operation of the foot operated park brake systems.

BRAKE ADJUSTMENT PROCEDURE: Follow the brake adjustment procedures as
described in preceeding sub-sections as applies to your vehicle brake system
configuration, i.e., foot park brake. Now proceed as follows;

1. Insure service brake pedal and foot brake is fully released.

2. Loosen lock nut on seat park brake cable clevis. Adjust
(shorten) cable length until brake lever arm starts to move
away from gear case. At that point, stop and reverse
adjustment (lengthen) two full turns. Tighten lock nut.
Seat park brake cable is now adjusted and must have a slight
bit of slack while the service brake cable is taut. The
other park brake cable will also be slightly slack.

GENERAL 81128




ek

. SECTION J4 SECTION J&

PAGE 1 PAGE 1

MAINTENANCE, SERVICE AND PARTS LIST

MECHANICAL CONTROL LINKACE

REFER TO FIGURE 7

GENERAL

The mechanical control linkage operates the various controls and mechanisms
located throughout your vehicle.

The accelerator system consist of the operating pedal and shaft extension,
connecting rods & adjusters, and return spring (s).

The foot park brake consist of the operating pedal, associated connecting
cable  cable and return spring (s).

The service brake system consists of the foot pedal and pivot shaft assembly,
and a separate brake operating cable and return spring.

Seat Operated Park Brake (see below)

MAINTENANCE AND SERVICE

Both the accelerator and brake systems pivot on self lubricated bearings
on corrosion resistant shafts. Should the bearings become worn, they are
easily replaced.

For routine maintenance instructions, refer to Section D of the Manual for
Tee Bird, 1972 and up, or to the Manual for Models 2362R and 2363R.

For lubrication instructions, refer to Section E of this manual.

For brake adjustment instructions on Model Tee Bird 1972 and up, refer to
Section J2 of the basic manual and to the appropiate manual for
2362R and 2363R.

For brake adjustment instructions on model Tee Bird GT-370/371, and models
2372R and 2373R, refer to figure 7/7A and Sect. J2 of this Supplement.

For accelerator asjustments, refer to Section J6 of the Supplement and Basic
Manual.

For vehicles equipped with optional hydraulic brakes, refer to Section J3 of
the Basic Manual.

PARTS
For an illustration and parts list of parts used in the GT-370/371 and
2372R/2373R, refer to the following pages in thls section, ,

The automatic seat park brake system consist of the pivoted seat assembly, the
operating cable or rods, the brake apply spring, adjustable tension device, and
its connecting linkage.

GENERAL 81128



¢

TO FOOT OR HAND
BRRAKE PEDAL

TO SERVICE
BRAKE FEDAL

Yy

NO. | DESCRIPTION

| LENGTH|QUAN,] REVISED DATE | REVISION

TOL. FRAC.t

SCALE

DRAWN BY

SECTION J4

DATE &t 29

MECHANICAL CONTROL LINKAGE
MODELS GT370/GT371 & 2372R/2373R

TO HAND
OR FOOT PARK

BRAKE PEDAL

OPTIONAL SEAT
BRAKE CARLE oMLY

POWER TRACTION

¢ d9vd
7L NOIIDHES

TAYLOR DUNN MFG. CO.
2114 West Ball Rd.
Anaheim, Calif.




-

SECTION J4 SECTION J4
PAGE 3 PAGE 3
FIGURE NO, 7
MECHANICAL CONTROL LINKAGE
FI1G, I1.D. T-D PART NO. DESCRIPTION QUANTITY
NO,
7-1 98-200~00 Brake Pedal Pad
7=2 98=254«00 . Accélerator Pad (Aluminum)
7=3 51=340-00 Hand Parking Brake Lever with Spacers 1
(5/8 0,D, X 12/32 1,D, X 1/2 Long &
5/8 0,D, X 12/32 1,D, X 15/32 Long)
7=4 98-351=-00 Hand Grip - 7/8 I.D, X 4~1/2 Long 1
7=5 85=250-00 Spring Extensiom, 1~1/16 0,D, X 3-7/8 Long
(Accelerator Return)
7=6 96-823-~00 Adjustable Cable Assembly =~ Service Brake 1
7-7 50~002-00 Rod, 1/4 - 28 X 5-1/8 Long 1
7-8 96=771=00 Clevis Pin, 3/8 X 3/4 Face to Hole 2
7-9 88-147=24 1/2 X 4 Stainless Steel Screw 2
7-11 96-822-00 Adjustable Cable Assembly ~ Hand Brake . 1
7=12 88-069-87 1/4 N,C, Fastite Nut 2
7-13 88-100~14 3/8 X 1-1/2 N,C, Hex Head Cap Screw 2
7=14 88-109-81 3/8 N.C, Locknut 6
7-15 32-215-00 Plastic Flanged Bearing 4
7-16 88-517-09 3/32 X 3/4 Long, Cotter Pin 4
7=17 86-503-98 Rod End - 1/4 - 28 Left Hand Thread 1
7-18 88-108=-60 3/8 Washer 1
7-19 88-060~-13 1/4 X 1-1/4 Hex Head Cap Screw 1
7-20 88-068=62 1/4 Lock Washer 1
7-21 88-069-81 1/4 N,C. Lock Nut 1
7=22 88~149~80 1/2 N,C, Hex Head Nut 2
7=23 88=~149=-81 1/2 N.C, Lock Nut _ 2
7-24 97-211-00 1/4 - 28 N,F. Nut, Left Hand Thread 1
7-25 96~-773-00 Clevis Pin, 5/16 2
7-26  85-270-00 Extension Spring 1-1/4 0,D, X 4=3/8 1
7-27 00-370-12 Accelerator Pedal with Extension Arm and 1

Plastic Bearings, NOTE -~ Accelerator Pedal
with (2) Return Springs Effective with
Serial No, 41160 & Up.

GENERAL 61117



SECTION J4

GENERAL 81128

SECTION J4
PAGE 3A PAGE 34 " "
MECHANICAL : CONTROL - LINKAGE ‘ (Con't.)
" 'REFER ' TO'FI1G, 7
FIG. I.D. :
© NO. " 'T.D. PART NO. DESCRIPTION ' T ' QTY.
7-28 00-370-11 Service Brake Pedal W/Plastic Bearings 1
7-29 98-201-00 Pad, Park Brake Pedal 1
7-30 51-342~-11 Foot Park Brake Ass'y. with Cable Guide 1
7o Tube. Used on Earlier Models Only.
7-30 51-342-00 Foot Park Brake Ass'y. without Cable Guide 1
Tube. Use on Later Models Only.
7-30 51-342-10 Foot Park Brake Ass'y w/Switch 1
7-31 96-824-10 Foot Park Brake Actuating Cable,Pwr. Traction 1
7-31 96~824-~11 Foot Park Brake Actuating Cable, Blt. Drive 1
7-32 85-402-00 Pedal Return Spring, 1/2 0.D. x 1 3/4 1
7-33 98-755-00 Bumper, Brake Pedal 3/4 Sq. 1
7-34 50~132-00 Rod, Foot Park Brake Release (use w/51-342-11)1
7-35 50-131-00 Rod, Foot Park Brake Release(Usew/51-342-00) 1
7-36 88-069-80 1/4 Hex Hd. Nut 2
7-37 95-910-00 Knob, Black 1
7-38 88-527-06 Cotter Pin 1
7-39 85~-233-00 Spring Extension, Accelerator Return 2
7-40 88-082-00 Bolt, Carriage 5/16 x 1 1
7-41 88-089-80 Nut, Hex Head 5/16 2
7-42 88-837-06 Screw, Metal #14 x 1/2 1
7-43 97-212~00 Speed Nut, Tinnerman 1
(Not Shown) 85-201-00 Release Lever Spring Extension 1
_ 7/16 0.D. x 3/4
(Not Shown) 85-012-00 Pall Spring Compression, 13/32 0.D. x 1 1/8 1
7-44 71-136-00 Switch, Foot Park Brake 1
7-45 75-130-20 Wire Harness, Foot Park Brake (Single Wire) 1
7-46 32-212-10 Screw Insulator #6 x 1/4 Long 1
7-47 97-170~00 Insulated Washer 3/4 0.D. 1
7-48 88-048-61 #10 SAE Washer 1
7-49 88-019-86 #6=32 NC Hex Locknut 1
7-50 88-014-13 #6-32 x 1 1/4 NC Round HD Screw 1




8{-%1-8 3iva
‘Jijes ‘wiayeuy =t ) o11®
‘PY g ISOM FLLT @ WIVIY ONIMNVd qdIveEd0 IVHS %L NOTIIDHS W' A8 NMVIQ
‘an - ﬁr.ﬁv : ANON ENAS
02 "94dW NNNd YOTAVL —= V. H40O0Td ~51d ZOvad 101
NOISIAIY | 3Lva Q3SIAFY [NVNO[HLIONI| NOILdI¥2s3a | 'ON
5 ¥
=z ayexq yaed pojeisdo jeas of 4 3
S =0
B L7 = AN =
- <z T -7 w
- ~
- ///w € m e ® P >
~
aneaq jyied puey/3003 Of : X ¢ : \/\@
< @\i\w
a)el1q 902TAIDS O], . 1
> _@/ _._,/Q_
S0
/—ra ny_ n
il
St




SECTION J4 SECTION J4
PAGE 5 PAGE 5 .
SEAT OPERATED PARK BRAKE
REFER TO FIGURE 7A '
FIG, 1D,
NO, T-~-D PART NO, DESCRIPTION QUANTITY
7A-0 50-659-00 Seat brake lever assembly 1
7A-1 85-280-00 Spring, extension 1
7A-2 85-487-50 Bracket, spring mounting 1
7A-3 88-140-22 Screw, hex head cap 1/2 X 3-1/2 NC 2
7A-4 88-149-80 Nut, hex head 1/2 NC 2
7A-5 88-148-62 Washer, lock 1/2 2
TA-6 50-659~50 Plate, seat mounting 1
7A-7 50-225-50 Rod, wiring harness support 1
7A-8 88-837-11 Screw, phillips metal #14 X 1-1/4 6
7A-9 96-818-10 Cable assembly, adjustable 1
7A-10 96-771-00 Pin, clevis 3/8 X 3/4 1
7A-11 96-773-00 Pin, clevis 5/16 X 1 1
7A-12 88-517-11 Pin, cotter 3/32 X 1 2
7A-13 88-109-81 Nut, lock 3/8 ﬁC 1
74-14 88-108-60 Washer, 3/8 2
7A-15 88-577-90 Cap nut, 1/4 press-on 1
7A-16 88-737-08 Rivet, aluminum 3/16 X 5/8 1
7A-17 96-630-00 Clamp, rubber lined 5/8 1D 1
7A-18 88-060-09 Screw,hex head cap 1/4 X 3/4 NC 4
7A-19 88-069-87 Nut, fastite NC 4
7A-20 98-603-00 Grommet, rubber 3/8 ID 1
90-158-99 Seat cushion, left side,seat operated park brake, 1
(specify color)
90-154-99 Seat cushion, individual, (specify color) 1
91-403-10 Support, accessory tray with clip 1
7A-21 88-088-61 Washers 5/16 2

GENERAL

81128




_SECTION J6 SECTION J6
PAGE 1 PAGE 1

MAINTENANCE, SERVICE AND PARTS

MASTER CONTROL SWITCH

GENERAL

The Master Control Switch is located below the seat, and is readily accessible
when the seat is raised. The left side, operated by the hand lever which pro-
jects into the passenger compartment, controls direction of travel. The right
gside, operated by the accelerator pedal, controls the vehicle speed by regula-
ting the voltage applied to the motor, using coils of nichrome resistance wire.

It is recommended that all terminal connections be checked and tightened at
least once a month. If a terminal bolt or wire becomes loose, sufficient heat
heat will be generated to cause permanent damage at the connection.

The nuts which secure the wire terminals to the contact buttons on the forward/
reverse rotor must NOT be used to tighten the contact buttons to the rotor board.
The contact buttons must be free to rotate in order to avoid wire breakage.

Lubrication and Maintenance

A coating of grease, T-D part no. 94-421-00 or equivalent (minimum 400d. melt pt.)
must be maintained on all switch components where sliding contact occures.

Apply a heavy coating of grease to the lst power bar area. The spaces between

power bars should be cleaned approximately every 2 to 3 months using a piece

of wood or plastic or by steam cleaning. See Sect. E for complete lube instructions.

For scheduling of routine maintenance, refer to Section D of the manual for
Model Tee Bird, 1972 and Up, or to the manual for Models 2362R and 2363R.

MAINTENANCE

Adjustment of Speed Rotor Travel - EM Switch (Refer to Diagram B)

NOTE: Rotor travel adjustment is set at the factory and will require adjustment
only if the vehicle is subjected to severe damage or if a new switch
assembly is installed.

1. Adjust pedal stop bolt so that when the bolt head contacts the floor
mat there is 1/4" clearance between the accelerator pedal extension
and the rear of the floor panel. (See Diagram B)

2. Block accelerator pedal in full ON position with pedal stop bolt in
contact with floor mat.

3. Adjust the "rod end" of the Adjustable Accelerator Link so that the

lower contact button clears the 4th speed bar by 1/8". This will
insure approximately 95% of the contact button is touching the high
speed bar.

GENERAL 31117



SECTION J6 : SECTION J6
PAGE 2 PAGE 2 -

Adjustment of Speed Rotor Travel - EM Switch (Con't)

4, Remove blocking and operate accelerator pedal several times, using

normal force. Re=check position of the lower contact button with
_ pedal fully depressed. If it fails to clear the 4th speed bar by

1/8", re-adjust the rod end position accordingly and re=-check the
clearance again after operating the pedal. Continue re-adjusting
as necessary until the desired condition is obtained and remains
constant. NOTE: The lower contact button should not travel beyond
the 5th speed power bar.

5. With the pedal in neutral position, the lower contact button must
clear the lst speed bar by a minimum of 1/8" and rest on the neutral
button. This condition should automatically occur when the high
speed adjustment is properly set.

- o o ACCELERATOR PEDAL
ROD END : ALUMINUM PAD

MASTER CONTROL SWITCH
NUT s
UPPER CONTACT BUTTON -

: /—SEED CONTACT BAR PEDAL STOP
: L~ ROTOR ' BOLT IN CONTAC"
L WITH FLOOR ggaT
p LOWER CONTACT BUTTON IN "FULL-O
\ED BUTTON ; POSITION
. e s
-~ [ IN "FULL-ON" FLOOR MAT
/ POSITION
STOP ¢ REAR OF FLOOR PANEL
ADJUSTABLE > & & .
ACCELERATOR . ] X ACCELERATOR PEDAL
LIN N\ / EXTENSION
HIGH SPEED ACCELERATOR PEDAL
BAR EXTENSION PIVOT POINT
ADJUSTABLE

ACCELERATOR LINK

Diagram B - Rotor Travel Adjustment - EM Switch
(In Full-On Position)

CENFRAT. 121114



SECTION J6 SECTION J6
PAGE 2A PAGE 2A

/-—L.lM\T SWITCH LEVER

LiNMiT
SWITCH

CONTACT
BUTTON

////——'EKYWDEZ BAR
v

& Ct’. \—F\REﬂ‘ POWER BAR
LLUS ® 3

ADJUSTMENT OF FOOT PARK BRAKE BUZZER UNIT SWITCH-SOLENOID EQUIPPED MASTER

CONTROL SWITCH

1.

2.

Connect a voltage tester across solenoid coil terminals where the
brown/black and orange wires are connected.

Depress accelerator to full on while noting that solenoid activates
and tester registers voltage.

NOTE: For vehicles equipped with Limit Switch & Buzzer without solenoid
Adjust Limit Switch Arm so that switch activates as rotor makes contact
with lst power bar. A destinctive click is audible when switch activates.

3.

Slowly allow accelerator to return toward off., If limit switch is
properly adjusted solenoid will turn off and voltage will drop to
zero as trailing edge of rotor buttom is exactly in line with the
center of hex head cap screws (2) securing lst power bar to mounting
board.

If out of adjustment, bend limit switch lever toward rotor to make
solenoid turn-on later and bend away from rotor arm to make solenoid
turn-on earlier.

For final check of solenoid operation, slowly depress accelerator
while noting that solenoid operates and voltage is present before
rotor bar contact button touches 2nd power bar. Buzzer should

sound only if parking brake is on and accelerator pedal is depressed.

GENERAL 81128



O 3

™ 2 27 R
5 R RE
g N 5
88 58 w g
B [
@ et
NO. | DESCRIPTION [LENGTH|QUAN] REVISED DATE |REVISION

¥ ¥
TOL PRAC. DEC> | Ficure 91 MASTER CONTROL SWITCH-WITH SOLENOID AND TAYLOR DUNN MFG. CO.

SCALE

NOoN e

DRAWN BY 3 AN\

DATE

5-2-78

SECTION J6

FOOT PARK BRAKE BUZZER

@

2114 West Ball Rd.
Anzheim, Calif,




* SECTION J6
PAGE &4

. FIG; I.D.

SECTION J6
PAGE 4

FIGURE 9 MASTER CONTROL SWITCH - WITH SOLENOID & BUZZER

T-D PART NO. DESCRIPTION QTY,
NO,
9-0 61-845-20 Master Control Switch with Solenoid 1
9-1 61-845-01 Mounting Board 1
9-2 61-831-10 Power Bar with Countersunk Hole 1
9-3 61-831-12 Power Bar with Notch 1
9-4 61-831~-13 Power Bar 4
9-6 61-831-15 Speed Contact Bar 1
9-7 61-840-00 Forward/Reverse Power Bar 1
9-8 61-839-51 Neutral Board 1
9-9 61-846~50 Rotor Board 1
9-10 61-846-51 Stabilizer Button 1
9-11 61-841-00 Handle 1
9-12 71-030-58 Contact Button 2
9-13 71-849-50 Contact Button 1
9-14 61-849-00 Speed Switch 1
9-15 88-102-11 Neutral Button (3/8 X 1 Carriage Bolt) 1
. 9-16 85-034-00 Spring 7/16 X 2 1
9-17 85-060-00 Spring 5/8 X 2-1/2 1
9-18 78-212-63 Resistor Coil #5 Wire - 6 Turns 1
9-19 78-212-52 Resistor Coil #6 Wire - 9 Turns 1
9-20 78-212-51 Resistor Coil #9 Wire - 10 Turns 1
9-21 88-060-20 1/4 N,C, X 3 Hex Head Cap Screw 1
9-22 88-066-09 1/4 N.,C., X 3/4 Flat Head Machine Screw 2
9-23 97-170~00 Washer, Insulated 2
9-24 32-212-50 Plastic Bushing, i/4 I,D. X 1/4 Long 1
9-25 96-300-09 Bronze Bolt 1
9-26 88-081-22 5/16 N,C. X 3-1/2 Hex Head Cap Screw 1
9-27 88-047-06 10-32 X 1/2 Socket Head Cap Screw 1
9-28 88-060-11 1/4 N,C, X 1 Hex Head Cap Screw 8
9-29 88-060-13 1/4 N,C. X 1-1/4 Hex Head Cap Screw 4
9-30 88-067-20 1/4 N.C. X 3 Hex Head Tap Bolt 5
9-31 88-060-14 1/4 N,C. X 1-1/2 Hex Head Cap Screw 2
9-32 78-212-62 Resistor Coil #8 - 8 Turns 1

GENERAL 21128



SECTION Jé SECTION J6
PAGE. 5 PAGE 5
FIGURE 9 MASTER ' CONTROL SWITCH - WITH SOLENOID

FIG. I.D. T-D PART NO. DESCRIPTION. QTY.
NO. : ) ‘ '
9-34 88-066-11 1/4 N.C. x 1 F.H. Machine Screw 1
9-35 88-068-61 1/4 S.A.E. Washer 1
9-36 88-069-80 1/4 N.C. Hex Nut 10
9-37 88-069-81 1/4 N.C. Hex Lock Nut 2
9-38 88-069-87 1/4 N.C. Fastite Nut 23
9-~39 88-088-60 5/16 Flat Washer 3
9-40 88-089-91 5/16 N.C. Hex Head Jam Nut 1
9-41 88-089-81 5/16 Hex Lock Nut 2
9-42 88-048-61 #10 Washer, S.A.E. 2
9-45 97-173-00 Special Washer 1
9-46 88-109-87 3/8 N.C. Fastite Nut 1
9-47 88-737-11 Aluminum Rivet, 3/16 Dia. x 1" Long 1
9-48 97-314-101 Lock Plate & Lock Cylinder Ass'y. 1
9-49 94-307-00 Forward/Reverse Switch Plate 1
9-50 71-040-55 Lock Ass'y. with Two Keys 1
9-51 71-040-74 Key Only (Give lock no. or vehicle serial mno.) 1
9-52 95-907-00 Plastic Knob 1
9-53 88-727-06 Aluminum Rivet 5/32 Dia. x 1/2 Long 1
9-54 96-302-01 Screw, Bronze 5/16 N.C. x 1 Hex head 1
9-55 61-849-51 Spacer, Rotor Contactor 1
9-56 86-503-99 Rod End, Spherical Bearing—Rt. Hand Thread 1
9-57 50-002-00 Rod, Accelerator Adjusting, & 1/8 Long 1
9-58 86-503-98 Rod End, Spherical Bearing - Left Hand Thread 1
9-59 97-211-00 Nut, 1/4 N.F. Left Hand Thread 1
9-60 88-079-80 1/4~28 N.F. Hex Nut 1
9-61 88-068-62 1/4 Lock Washer 1
9-63 71-135-00 Microswitch 1
9-64 88-014-16 6-32 x 2 N.C. Round Head Screw 2
9-65 88-019-86 6-32 N.C. Hex Nut 2
9-66 72-555-00 Bracket - Solenoid Mount 1
9-67 72-501-00 Solenoid 1
9-68 88-060-09 1/4 x 3/4 N.C. Hex Head Cap Screw 2
9-69 88-089~-80 5/16 Hex Nut 2
9-70 73-006-00 Buzzer 1
9-71 79-865-00 Terminal Strip 1
9-72 79-730-00 Diodes, 6 AMP 2
9-73 88-019-86 #6-32 NC Hex Lock Nut 2
9-74 88~014-08 #6-32 x 5/8 NC Hex Head Screw 2

GENERAL 21128




-~

'« SECTION J9 SECTION J9
PAGE 1 ' PAGE 1

MAINTENANCE AND PARTS LIST
BODY AND TRIM

Your vehicle has been finished with several coats of durable baked on enamel.

It will require the same care as you would give your automobile, The chrome
trim is also resistant to corrosion and will require an occasional cleaning.

It is recommended that your vehicle be washed with a mild soap and warm water.
For long life a good automotive type of wax will extend the life of the finish
and maintain lasting beauty,

For identification of Body and Trim parts available for repair and replacement,
refer to the Manual for Model Tee Bird, 1972 & Up, or to the Manual for Models
2362R and 2363R, with the following exceptions:

Side Bumpers and Bumper Spacers for Models GT-370, GT-371, 2372R, 2373R

91-920-10 Side Bumper, Left or Right - Zinc Plated
91-920~20 Side Bumper, Left or Right - Chrome Plated
16-207-00 Side Bumper, Front Spacer - 1/2 Inch Long
16=206=-00 Side Bumper, Center Spacer = 1 Inch Long
16-205=00 Side Bumper, Rear Spacer =~ 7/8 Inch Long

Front and Rear Bumpers - GT-370 and GT-371

Front and Rear Bumpers and Spacers listed in the 1972 & Up Manual fit the
GT-370 and GT-371, Zinc plated bumpers not listed in the 1972 & Up Manual
are as follows:

91-920~51 Front Bumper - Zinc Plated

91-920~52 Rear Bumper =~ Cross Bag Type Body - Zinc Plated
91-921=-52 Rear Center Bumper - Stand Up ~ Zinc Plated
91-921-53 Rear Left/Right Bumper- Stand Up- Zinc Plated

Front and Rear Bumpers = 2372R and 2373R

Front and Rear Bumpers and Spacers listed in the 2362R and 2363R Manual fit
the 2372R and 2373R. Zinc plated bumpers not listed in the older Manual are
as follows:

91-920-51 Front Bumper = Zinc Plated
91-920~52 Rear Bumper = Zinc Plated
Floor Mat - GT-370 and GT-371

98=017-50 Floor Mat, Rubber

Plastic Cowl Trim

94=035~51 Black Plastic Trim - 78 Inches Long (Specify Length)

Arm Rests for GT-370 and GT-371

90-312-10 Arm Rest, Left Side, Black
90-313~10 Arm Rest, Right Side, Black

GENERAL 121116



SECTION J9

PAGE 2

SECTION J9 -
PAGE 2

Seat Cushions for GT-370 and GT=-371

Specify color when ordering,

90-~139=-99

90=154-99
90-138=99
90-~156-99
90-157=-99

Complete Car Set of Front Seat Cushioms and Front Seat Back
Rest Cushions

Seat Cushion Only for Front Seat - Left or Right

Back Rest Cushion Only for Front Seat - Left or Right

Seat Cushion for Rear Seat Option

Back Rest Cushion for Rear Seat Option

Front Seat Back Cushion Supports for GT-370 and GTI-371

90-103~98
90-103~97

Back Rest Cushion Support, Adjustable, Driver Side
Back Rest Cushion Support, Non Adjustable, Passenger Side

Deck Boards, Bag Rack, Belts, and Deék Board Hardware for GT-=370 and GT-371

Deck Boards, Bag Racks, Belts for Stand Up Rack and for three piece type Cradle
Set, and attaching hardware for those items, as well as board clips and rubber
bumpers for deck boards are listed in the 1972 & Up Manual. Replacement Parts
for the two piece type Cradle Rack Set are as follows:

90-456-10
90=-456=-00
91-521-00
91=542-00
91~536~00
96-602~00
88~067=~13

Complete Deck Board Assembly =~ Two Piece Type Cradle Rack

Deck Board Only ~ Two Piece Type Cradle Rack

Single Rack Only, Two Piece Type, Not Including Belts or Buckle
Belt with Tip and Eyelet

Buckle

Clamp for attachment of Buckle to Rack

Oval Head Screw for Attaching Rack to Board - 1/4 N,.C,

Top Supports and Frames for GT-370 and GT-371

91-034-10

91-034=20
91~036-10

91-036=20
91-031-10

00-370-17
00-370-19
00-~370-18

00-370-20

Front Top Support - Zinc Plated

Front Top Support = Chrome rlated
Rear Top Support = Zinc Plated

Rear Top Support = Chrome Plated
Tubular Top Frame - Zinc Plated

Rear Section Welded, Diamond Plate Standup Bag, Includes
Kick Panel, Side Panels & Rear Panel, GT-370 Series, Unpainted

Rear Section Welded, Diamond Plate Cross Bag, Includes
Kick Panel, Side Panels & Rear Panel, GT-370 Series, Unpainted

Rear Section Welded, Smooth Skin, Standup Bag, Includes
Kick Panel, Side Panels & Rear Panel, GI-371 Series, Unpainted

Rear Section Welded, Smooth Skin, Cross Bag, Includes
Kick Panel, Side Panels & Rear Panel, GI-371 Series, Unpainted

GENERAL 71117




TEE-BIRD SUPPLEMENT
SERIAL NO. 35708 & UP

YEAR RANGE 1972 & UP

MG-370-05 $25.09



OPERATION

AND

MAINTENANCE
MANUAL

WITH
4 A
MODEL : TEE-BIRD
SUPPLEMENT
SERIAL NO. : 35708 & UP
YEAR : 1972 & UP
MANUALNO.:  MG-370-05
_ J
- IMPORTANT -

READ AND FOLLOW INSTRUCTIONS GIVEN
IN SAFETY & OPERATIONS AND THOSE
SECTIONS RELATED TO YOUR SERVICE
AND REPAIR RESPONSIBILITIES

TAYLOR-DUNN

Commercial and Industrial Vehicles Since 1949

2114 W. Ball Rd., Anaheim, CA 92804 (714)956-4040 Fax (714)956-0504
Mailing Address: P.O. Box 4240, Anaheim, California 92803




TABLE OF CONTENTS

CONTENTS SECTION ILLUSTRATION
INSPECTION, SAFETY, INTRODUCTION A
OPERATING INSTRUCTIONS B
WARRANTY C
MAINTENANCE GUIDE CHECKLIST D *
LUBRICATION DIAGRAM E Figure 1
TROUBLE SHOOTING CHECKLIST F %
WIRING DIAGRAM G Figure 2
PARTS ORDERING PROCEDURE H *
RECOMMENDED SPARE PARTS LIST I
MAINTENANCE PROCEDURES, SERVICE AND ADJUSTMENTS,

PARTS ILLUSTRATIONS AND LISTINGS
FRONT AXLE , STEERING, TIRES AND SUSPENSION J1 Figure 4
REAR AXLE, MOTOR AND BRAKES J2 *
MECHANICAL CONTROL LINKAGE J4 Figure 7
SPEED CONTROL AND MAIN POWER SWITCHING Jé
GENERAL ELECTRICAL SYSTEM J7 *
BATTERIES AND CHARGER Jg *
BODY AND TRIM PARTS J9
STEERING WORM ASS'Y DISSAMBLE/ASSEMBLE J1A FIGURE 4A

% REFER TO MAINTENANCE INSTRUCTIONS AND PARTS LIST MANUAL FOR TEE BIRD,
1972 & UP, SERIAL NO, 23000 & UP OR TO MANUAL FOR MODELS 2362R & 2363R,

SERIAL NO, 26001 & UP FOR SECTIONS MARKED *,

s

GENERAL 31117



SECTION A SECTION A
PAGE 1 PAGE 1

INSPECTION, SAFETY AND INTRODUCTION
ARRIVAL INSPECTION CHECKLIST

Visual inspection should be made to determine that the truck has remained
in good condition during transit. If any damage is found, the details
should be noted on the delivery receipt immediately. After delivery the
truck should be most carefully checked for HIDDEN DAMAGE. Any concealed
damage not noted on the delivery receipt should be reported, in writing,
to the delivering carrier within 48 hours.

The following checklist has been prepared to aid you during arrival and
inspection of your vehicle,

A. Open all packages and examine any accessories which may be shipped
detached from vehicle,

B. Examine wiring for visible evidence of damage. Check all connections
to insure that none have loosened during transit,

C. Check all battery connections and electrolyte level in each cell,

D. Inspect battery charger in accordance with manufacturers installa-
tion instructions.

E. Check tires for damage and proper inflation, Check wheel lugs to
insure their being tight.

F. If vehicle is equipped with hydraulic brakes, check hydraulic lines
for evidence of damage.

G. Check brake fluid level in master cylinder.

H. Examine entire vehicle for damage such as dents or cracks.

I. Check operation of controls to see that they are working freely.
Upon completion of the Visual Inspection, an operational test should be

made after reading the remainder of Section A and Operating Instructions
contained in Section B,

GENERAL 91116



SECTION A SECTION A
PAGE 2 PAGE 2

INSPECTION, SAFETY, AND INTRODUCTION
SAFETY

The safe and satisfactory use of any vehicle is a responsibility shared by many per-

sons, As the manufacturer, we feel that it is our responsibility to emphasize vehicle
characteristics and make safety recommendations regarding those characteristics, That
is the primary purpose of this portion of the manual,

Persons who operate this vehicle need to be aware of, and to observe, the safe driv-
ing rules established by local authorities, and need also to be aware of the vehicle
operating characteristics and safety recommendations of the manufacturer, to assist
them in exercising the judgment necessary to prevent injury to themselves or to others.

Persons who service and maintain the vehicle need to be aware of how their activities
relate to safe vehicle operation, and of potential hazards involved in the service and
maintenance processes, to assist them in applying sensible judgment to those processses.

STEERING This vehicle has a very small minimum turning radius and high ratio steering
gear, These are essential for low effort steering at slow speeds.

These characteristics, so desirable at slow speeds, require that great care be exer-
cised at high speeds to avoid turning so sharply that one or more wheels lose contact
with the ground, or that the vehicle is caused to overturn. Be especially careful
while traveling down-hill, and avoid traveling across the face of a hill unless there
is a cart path, Avoid sharp turns, even at slow speeds, while on a hill,

SPEED This vehicle is designed to attain its maximum safe operating speed on level
ground, That speed can easily be exceeded when traveling down~hill, If this is allowed
to occur, vehicle stability and braking performance become unpredictable. Do not ex=-
ceed, under any conditions, the maximum speed the vehicle can obtain on level ground.

CONTROLS Bring the vehicle to a complete standstill before operating the forward/
reverse switch to change direction of travel. Operation of this control while the
vehicle is in motion can result in complete loss of power and brakes. Do not use the
accelerator to hold the vehicle at a standstill on an incline, This can cause com-
plete power loss., Use only the brakes to hold the vehicle at rest while on a hill,

BRAKES The brake system relies on contact of rear tires with the ground for effec-
tiveness, As tire to ground contact is reduced, braking effect is reduced, While
driving, the operator must consider terrain, speed, and steering maneuvers to prevent
tires from losing contact with the ground, with consequent reduction of braking ac-
tion,

MAINTENANCE Many operating characteristics relate to maintenance in ways which are
not readily obvious. Those characteristics most closely related to vehicle operating
safety are indicated in Sections D and E,

Also to be considered is the safety of personnel who perform service and maintenance
duties. Two characteristics need special emphasis.

1, This electric vehicle does not "idle'" noisily, is never "out of gear', and is set
into motion whenever the battery to motor circuit is closed, intentionally or other-
wise, Whenever practical, disconnect one or both battery leads to avoid unintentional
starting of the motor during servicing and maintenance.

2, Batteries emit gases which can be explosive, especially while they are being char-
ged. Personnel who are involved with servicing vehicles, or maintaining vehicles, need
to be made familiar with this hazard, A detailed explanation is contained on Pages 1
and 3 of Section J8.

GENERAL 101115



SECTION A SECTION A
PAGE 3 PAGE 3

INSPECTION, SAFETY, AND INTRODUCTION
INTRODUCTION

MODEL NUMBER

The following Model Numbers are covered by this manual supplement in combination

with earlier manuals as indicated in Table of Contents and on cover.
Models GT-370 and GT-371 - Golf Car, Models 2372R, 2373R - Pickup Truck.

VEHICLE APPLICATION

The Model GT=370 or Model GT-371 is designed as a golf cart for carrying two people
and two golf bags. It is designed to be driven in and around the golf course, both
on grass and paved surfaces. It is not designed to travel in excess of 15 M,P,H,

under any conditions. Speeds in excess of this can cause motor damage and unstable

steering.

The Model R Pickup is designed to be driven on smooth surfaces in and around indus=-
trial plants, institutions, motels, mobile home parks and resorts. It is not de=-
signed to be driven on the public highways, It is not designed to go in excess of
14 M,P,H, on level surfaces or downhill, Speeds in excess of this may result in

difficulty in steering., It is not designed to be towed in excess of 14 M,P,H.,

SERTAL NUMBER

The Serial Number of your unit is stamped into the top of the left main frame
tubing member, just below the deck board on the left side of the cart, The Model
Number and Serial Number are on a nameplate riveted to the kick panel below the
passenger seat, In ordering parts or referring to your unit, please use these
numbers, Replacement parts can be purchased directly from your local authorized

Taylor - Dunn dealer.

GENERAL 101115



SECTION B ' SECTION B
PAGE 1 PAGE 1

OPERATING INSTRUCTIONS

The controls on your Taylor=-Dunn vehicle have been designed and located for con-
venience of operation and efficient performance. Before driving your vehicle for
the first time, familiarize yourself with each of the controls. Read the follow-
ing instructions and with power OFF, operate each control.

STEERING v

The steering system is of the automotive type. Turn the steering wheel to the
right (or clockwise) for a right turn and left (or counterclockwise) for a left
turn.

KEY LOCK

Your vehicle is equipped with a keyed lock located on the corner of the forward/
reverse switch. It is designed to lock the switch in the neutral position onmly.
The key will remove from the lock in the locked position (neutral) only.

PARKING BRAKE
The hand operated parking brake, on models so equipped, is located near the center
of the floor board., It is much easier to apply or release when the service brake
foot pedal is depressed firmly., To engage parking brake, grasp handle and pull
rearward as far as possible. To release, push handle all the way forward. Avoid
putting the vehicle in motion while the parking brake is applied.

The foot operated parking brake, on models so equipped, operates the same brake

band as does the hand operated parking brake. To engage park brake, step firmly
on park brake pedal. To release park brake pedal, pull brake pedal release knob
and the park brake pedal will return to the full release or off position,

The seat operated park brake, on models so equipped, is designed to automatically
apply the park brake anytime the operators seat is unoccupied. When the seat is
depressed, the park brake is automatically released; provided the hand or foot
operated park brake is released.

CAUTION: Never leave the vehicle on a hill or incline without applying the foot
or hand operated park brake since depressing the drivers seat will automatically
release the park brake and could result in an accident.

SERVICE BRAKE

The brake pedal is designed and located for right foot operation. It is

the pedal located to the left of the accelerator pedal., It functions the same as
the brake pedal in your automobile. Depressing the pedal applies the braking
action. The greater the effort applied to the pedal with your foot, the greater
the braking action te your vehicle. Removing your foot from the pedal allows
immediate release of the braking action,

FORWARD-REVERSE SWITCH

The forward-reverse switch is located to the right of, and below the drivers

seat and can be operated only when the key is in the unlocked position. To

place the handle in the FORWARD position, move it dewnward. To place the handle
".in the REVERSE position, move it upward. '

CAUTION: The forward-reverse switch serves the same purpose as the transmission

in your automobile. Treat it with the same respect and care. DO NOT SHIFT from
forward to reverse or vice-versa while the vehicle is in motion., Shifting while
in motion, especilally near top speed, causes great strain to your entire vehicle

and will eventually cause severe damage. ——

GENERAL 61117



SECTION B SECTION B
PAGE 2 PAGE 2

ACCELERATOR PEDAL

The accelerator pedal is located to the right of the brake pedal. It is
designed for right foot operation similar to your automobile. Depressing
the pedal turns the power on to the motor. It also controls the amount
of power delivered to the motor in 5 steps. When :driving your vehicle

you will be able to feel the 5 steps of power, with full power when accel-
erator is fully depressed and minimum power when only partially depressed.
You will have the same control of power in both directions of travel. Your
forward-reverse switch determines the direction of travel and your acceler-
ator pedal controls the speed.

HORN BUTTON (Optional)

The horn button is located on the switch panel to the left of the steering
column. Depressing the button sounds horn. Releasing button will immediately
silence horn.

LIGHT SWITCH (Optional)
The switch for operating headlights and taillights is located on the switch
panel to the left of the steering column. The On-Off positions are labeled,

BATTERY CHARGER
Refer to Section J8 for proper instructions to operate your battery charger.

SPECIAL ACCESSORIES

Refer to the appropriate section of this manual for separate operating
instructions pertaining to any special feature or accessory your vehicle
may have.

GENERAL 61117



SECTION B SECTION B
PAGE 3 PAGE 3

OPERATING YOUR VEHICLE

CAUTION: Before operating vehicle, apply service brake as necessary to pre-
clude unexpected movement of vehicle.

On vehicles equipped with foot operated park brake, pull park brake release
knob and observe that the park brake pedal returns to the full release or off
position,

On vehicles equipped with the hand operated park brake, release park brake by
pushing hand lever all the way forward.

To put your vehicle into operation, unlock forward-reverse switch by turning
keyed lock counterclockwise. Select direction you wish to travel by moving
the handle of forward-reverse switch into position. Slowly depress acceler-
ator pedal until vehicle is moving at the desired speed. Steer vehicle as
required utilizing the foot brake and accelerator to control your speed as
desired. For greatest efficiency, it is recommended that you travel at the
fastest speed that you can safely maintain. You will find that your vehicle
will consume almost as much current at low speed as it does at higher speeds.
Therefore, without taking any unnecessary risk traveling at the faster speed
will deliver more miles per battery charge than continual use in the lower
speed range.

CAUTION: Do not "hold" vehicle at a standstill on a hill or incline using
your accelerator only. Continued "stalled" condition as described will damage
motor and electrical controls., Use either your service brake or park brake

to hold the vehicle on a hill safely.

When you leave your vehicle, it is best to always place forward-reverse
switch in neutral position. Set park brake to prevent vehicle from rolling
free, and lock and remove key.

Drive safely and enjoy your Taylor-~ Dunn vehicle.

GENERAL 61117



oy

ST ‘unteyeuy

=3
"PY ivg IOM PILT NWﬁ

J
‘0D "OIW NNNA YOIAVL =

Qg -I3L T7IQ0W
WY1 NOILLY DISIENT

\h\.ud

NOISIAZY [ 31va a35IA3Y [NVNOIHLIONI|

AONINOAYI SHAIVId
Jo °ON

SUOY 3 EPUaURIODaX
) K3ajes 03 pajelar swalfl x
=g powioyiad 3aom BOTAISS I93IB 10 xax
B m "juspTA® ST
mm o8eyEo] IO IoAdUSYM [9ADT NO9YD xx
4 2owyday ‘p
T% 30 13a31 03 H% £q TI0 PPV °d
¢ ooeydaa ‘yro uteaqg °*q
4 %% 3n1d 1114 pue
Zh 8n1g 19ael ‘gy 8nig ureaq saouwsy ‘e
189} ¢ 2ATIQ 313¢ - TT0 23UBYUD wrx
4y ‘Z% ‘0 @derday °9
o% mo1aq % 03 O% £q TT0 PPV ‘P
Z% 30 T2Ad1 03 %% £q 110 PPV °°
*gh ® 1y @oerdoy ‘110 uteIg °q
‘g9 3n1d 1114 Ty pue QY
s3n1d 19497 ‘¢H ¥ 1y S3nig ureaqg saowdy °*®
Ieax ¢ UOT3IOBl], 19M0J - 110 °JUBY) yx¥%%
(moteg @98) 1 JO3YD 13T “ZTY  xy
1e13Ua1333TA ® 2TXV-TI0 0¢ dvS 'd
Ies} 1 1 ¥ooT L34
HITHAVYD aagaamod D
YIuoR 1 9 83uT0d 30ATd 2CERNUTT “0C &
7TI0 ANIONF dASod¥nd 11V °Q
xeex 1 1 9[OH 1°A9] ®SEA15 °g
03 ITFd - wioM Surisaas °f
uoIIBOTIqN] » » 38eqUTT 103BIITIODY °Q
A” dWIISITI “v. s ¢ e 33pUTT RAG ‘G
10TIRIISNTTI 99S) UYDITAS TOIJUO) IdISBY  °*H x
Yiuon ¢ [4 aTpurds 129yy Jworg ‘€ «
SYJUOH ¢ C- qny TeayM Juoag 7 x
Yauoy ¢ 9 sjutol y1ed "1 =«
ASVIYO NAD TUNSSTId  °V

IATHQ LTdd

*(qutod 371°w

unwiuIm .ND.O.QV *aseais QEOUIH..&
£317eEnb BOY 10 QQ=-17%=%6° 0Ou 3ied
19427 1T0 seaad (-1 9sn ‘Tpuey £q
I ATUIUoW 93BOTAQN]

“MS ‘300D 1931SER
s
1 MITA 3AIS
v 2n IATHQ L1326
1%
12497 110 v
r
//
Sk
h or
| |/ 6
P = MAIA QIS
il NOLIOVEL ¥FMOd

. LL-€T-€ 1va
- NOILDFS VIS A8 NMVAQ
FNNO/ A INCN 3V
T30 ;oved 0L
NOILdI4DS3a | "ON
[CRZ!
HATYA NOIIOVYL ¥aMOd 2 o
: o -3
[
T T T T T - O
_ cr 144 2
=N
vv/r . t=1

1 4

T\

b1} T9A9T
asea1d

\m
L




' . SL-22-01 13lva
ey ‘wisyeuy =) dgLEC ANV 9Z.€T O NOILOIS D0 A8 NMVIa
PY lleg 15oM ¥LIZ ‘m TLE=10 ANV 0LE-ID 2
L JIvOS
‘09 ‘94W NNNG YOTAVL WVIOVIQ ONI¥IM Z MN91d —S3—Sve oL
NOISIAZd | 31Va Q3SIAIY [NVNO[HIONIT] NOILdI2S3d | 'ON
g w0
QasOTd ATIVWEON > b
© HOLIMS IIWIT N0 Q1dH Sl
Z TAVIE ANVH QIsOId XTIVIRION =9
= ]
58 ‘ °3TuM N¥OH| @
B < NOLINng
HOLIMS IHO9IT dOLS NYOH
< adueig
) Moeld
i \ - uso19 N - U999 ey
1 54
! PEN BEERG)
IHOTT \ | - HOLIMS IHOTTIAVIH
dois EEIT —
3 TIVL 0
°1TM ‘BY 9T mwpfﬁ_
TI0¥ID XH0SSHOOV ‘ SATYALLVE 14 po¥ (IVLSOTHY)
w = / ¢ “/,\v TIOVIAADHY HOLIMS
_% &\\ *sog C1# Moe1d ONIJEVHD TTOYLNOD WALSYR
anig g “EER Y ontg e T
" NS L 5
MONEE-F Y 4] — A o | N\ \$)2<<‘</§
NwCHHNW NST\Y 30.ﬁH®W _0— mo— IO 1011
yoeid yoeryd ] N
. u aasoIo ¥ ERERIR
v XTTVIRION o St
Lr & YDV S i —b| ,
S S (*1d0) L ﬁwmz
A LINDYID Z1 _ uteR
YOLOW SHTYALLVE .
{
ST
31IM "BD 9
ILIND¥ID JaMOd

SATIHLLVE




SECTION I SECTION I
PAGE 1 PAGE 1

SUGGESTED SPARE PARTS LIST

The suggested spare parts list contained in the Model Tee Bird, 1972 & Up is

valid for Models 370 GT and 371 GT, except as follows:

PARTS'NOT USED'IN GT-370 & GT-371, 2372R & 2373R

FIG. I.D. T-D PART
NO, NO, ‘ DESCRIPTION
5A-138 85-233-00 Spring~Belt Drive Brake Return
7-9 96~772-00 Clevis Pin
9=All All Parts Sliding Bar Switch

PARTS'USED"IN GT-370 & GT-371, 2372R & 2373R, NOT LISTED IN SUGGESTED SPARE PARTS

LIST OF 1972 & UP SERVICE MANUAL, OR IN MANUAL FOR MODELS 2362R & 2363R,

. 1-20 CARTS

FI1G, I.D. T-D PART SUGGESTED
NO, NO. DESCRIPTION QUANTITY
7=5 85-233-00 Spring « Accelerator Return (2 Req.) 4
7-26 85~270-00 Spring - Brake Return 2
11-10 94-035-00 Plastic Cowl Trim - Black 1
(Specify Length Desired)

4=221 86-003-00 Front Shock Absorber 2
4=229 98-753-00 Rubber Cushion, Frame to Spring b
4-230 91-511-00 Score Card Holder, Black Plastic 2
7A-1 85-280-00 Spring, extension-seat brake lever ass'y. 1

GENERAL 31117



SECTION J1 ' SECTION J1
PAGE 1 PAGE 1

MAINTENANCE, SERVICE, AND PARTS LIST
FRONT AXLE, STEERING, TIRES, AND SUSPENSION
REFER TO FIGURE NO, &

MAINTENANCE PROCEDURES

Refer to Manual for Tee Bird, 1972 & Up or to Manual for Models 2362R & 2363R
for notes on Maintenance of Axle, Steering and Suspension, and Tire Care.

The steering idler in the Models GT-370, GT-371, 2372R & 2373R rotates on self
lubricating bearings mounted on a corrosion resistant shaft, No lubrication is
necessary. Should the bearings become worn, they are easily replaced.

SERVICE AND ADJUSTMENT

Procedures shown in the Tee Bird, 1972 & Up Manual, or the Model 2362R & 2363R
Manual apply also to the GT-370 and GT-371.

Procedures related to the servicing of those components of the GT-370, GT-371,
2372R and 2373R which are not contained in the earlier Manual are as follows:

Replacement of Steering Idler Bushings

1. Remove steering idler shaft lock nut,

2. Unscrew shaft from inner nut, and remove shaft bushings, washer, and inner
nut,

3. Reassemble in reverse order, with the shaft head and lock nut on the out-
board sides of the chassis members which retain the assembly, and with the
washer between the inboard nut and the bushing.

PARTS LIST

For Model GT-370/GT-371, refer to the following pages in this Section for all
items except Drive Axle, Wheels and Tires. Those items are covered in the basic
Manual for Model GT-360/GT-361.

For Model 2372R/2373R, refer to the following pages in this Section for all
items except Drive Axle, Wheels and Tires. Those items are covered in the basic
Manual for Model 2362R/2363R.

GENERAL 121116



SECTION J1
PAGE 7

Oog;*‘z
2212120
zm;‘-?';
ngm
ANHEE
me 5
S| 2|2
\ a2

HE:
NI

o
S
,_3C'<
- &
O[’j
2

y

=

MELET ANV 4ZLEZ ‘TLE€~ID ANV 0LE-1D STATOW

NOISNAISAS ANV ‘ONIMAFLS ‘STMIL ‘TIXV INOYI

NOISIAZY | 31va d3SIATY [NVNO[HLONIT]

R

ey ‘wiayeuy
‘PY l1ed S9M LT

‘02 "94W NNNQ ¥O1AVL

¢ dovd
IL NOILDHS

NOISNIdSNS ¥vVdy ¥0d

¢f NOILDHAS HES




SECTION J1 SECTION J1
PAGE 3 PAGE 3
FIGURE NO, 4
FRONT AXTE, WHEELS, AND STEERING
FiG., I.D, T-D PART NO, DESCRIPTION QTY.
NO,
#HE 4-1 19-004-11 Cap - Score Card Spacer (not used with plastic score 1
o ard holdegg
4-2 91-506-00 Retaining Plate - Score Card Pad ?same as above) 1
1
4L=5 19=003-10 Steering Wheel Delux - Sptined Hub (black)
4-8
4-9
4-9 NOTE: REFER TO SECTION J1A FOR STEERING WORM ASSEMBLY INFORMATION *
4-9 AND PARTS LISTINGS
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9
4-9 1
4-10 18-107-00 Steering Lever 1
4-13 96-099-00 U-Bolt, 5/16 N.F., Thread 1
- 4-1 19-004-00 Cap,black with horn button hole 1
4-14 87-071-00 Grease Fitting - 3/16 Drive Type 2
4-19 87-073-00 Grease Fitting, 45°, 3/16 Drive
4-20 18«035~10 Steering Adjustment Sleeve Assembly, with Ball
Joints and Clamps - 11" Sleeve 1
4-21 18-047-10 Steering Adjustment Sleeve Assembly with Ball
Joints and Clamps - 18" §leeve 1
4-22 18~029~11 Steering Adjustment Sleeve Assembly with Ball
Joints and Clamps - 13" Bent Sleeve
4-31 86-501-98 Ball Joint - 1/2" - Left Hand Thread
4-32 86-501-99 Ball Joint - 1/2" - Right Hand Thread

GENERAL 21117



SECTION J1 SECTION Jl1
PAGE 4 PAGE 4
F1G. 1,D. T-D PART NO. DESCRIPTION QTY.
NO.
4-37 86-510-00 Ball Joint Clamp 7
4-38 87-074-00 Grease Fitting - %-28 NF - Straight 8
4-39 16-801-00 Towing Spacer - % x 1% Long
4-40 15-066-10 Front Axle Assy., Complete, wifh King Pins, Spindles,
Hubs and Tie Rod 1
4-44 15-066~00 Front Axle with King Pins; Less Spindles, Hubs, and
Tie Rod 1
4-46 14-157-98 Wheel Spindle Assy., Left Side 1
4-46 14-157-99 Wheel Spindle Assy., Right Side 1
4-50 32-200-00 Bushing - Bronze, 0il Impregnated, with Flange
7/8" 1.D. x 1" 0.D. 4
4-54 96-120-00 U'Bolt, % N.C., 1-7/8 I.D. x 2 In. Long
4-56 85-504-10 Leaf Spring Assy., 61-7/8 Ctr. of Eye to Hole,
with Torque Leaf and Spacer 2
4-58 96-098-00 Spring Center Bolt - 3/8 N.F. x 3-3/4
459 85-504-52 Spacer - Leaf Spring 2
4-61 85-504-54 Spring Tip Pad 6
4-62 12-124-00 Wheel Hub - 2-3/4" Long, Five 1/2" Studs on
4-1/2" Bolt Circle with Two 1" Bearing Races,
One Bearing, One 0il Seal 2
4-64 80-103-00 Tapered Bearing Race for 1" Bearing 4
4-66 80-017-00 Tapered Roller Bearing - 1" I.D. 4
4-68 45-338-00 0il Seal for 1" Bearing 2
4-70 96-329-00 Lug Bolt - %" NF 10
4-72 97-236-~00 Lug Nut - %' NF 10
4-73 92-104-00 Dust Cap with Grease Fitting 2
4-74 98-603~-00 Rubber Grommet 1
XX 4-75 91-504-00 Score Card Clip 1
XX 4-76 91-507~00 Score Card Pad 1
4-78 13-746-00 Tire and Demountable Wheel - 850 x 8, 4 Ply
Terra Tire, Power Rib, Tubeless 2
4-79 12-020-00 Wheel, Demountable for 850 x 8 or 950 x 8 Tire
4-80 10-093-00 Tire - 850 x 8, 4 Ply, Terra Power Rib, Tubeless

xx NOTE: These two(2) items are no longer available, Please substitute T-D
Part #91=511-00, Black Plastic Score Card Holder, Steering Wheel



SECTION J1 SECTION J1
PAGE 5 PAGE 5
FIG, I1.D, T-D PART NO, DESCRIPTION QTY.

NO.

4-84 11-041-00 Tube (Optional) for 850 x 8 or 950 x 8 Tire 2
4-87 96-316-00 Bolt, 4NC x 3, All Thread 2
4-88 18-047-00 Steering Adjustment Sleeve, 18" Long 1
4-89 96~118-00 U'Bolt - ¥ NC x 1-7/8 I.D. x 6% Long 2
4-90 18=035-00 Steering Adjustment Sleeve, 11" Long 1
4-200 88-737-08 Pop Rivet - 3/16 D x 5/8 Long 1
4-201 88-026~-11 Screw, 8-32 x 1" Flat Head Slotted Machine 2
4-203 88-088-62 Lock Washer, 5/16 2
4-204 88-099-80 Hex Head Nut, 5/16 NF 4
4-205 88-080-18 Screw, 5/16 x 2-1/2 NC Hex Head Cap 1
4-206 88-089-81 Nut, 5/16 Hex Lock 1
4-207 88-119-80 Nut, 3/8 NF Hex Head 2
4-208 88-128-60 Washer, 7/16 3
4-209 88-130-14 Screw, 7/16 x 1-1/2 NF Hex Head Cap 2
4-210 88-139-81 Nut, 7/16 NF Hex Lock 2
4-211  88-149-81 Nut, % NC Lock 10
4-212 88-159-85 Nut, % - 20 NF Slotted Hex 6
4-213 88-228-60 Washer, 3/4 2
4e214 88-239-85 Nut, 3/4 NF Slotted Hex 2
4-215 88-259-82 Nut, 13/16 NF Hex Jam 1
4-216 88-268-62 Lock Washer, 7/8 1
4-217 88-279-81 Nut, 7/8 NF Lock 2
4-218 88-279-82 Nut, 7/8 NF Hex Head Jam 1
4-219 88-527-11 Cotter Pin, 1/8 x 1 6
4-220 88-527-14 Cotter Pin, 1/8 x 1-1/2 2
4=221 86-003~00 Shock Absorber with rubber cushion stop 1
4w=222 88~120~17 7/16 N,C, x 2=1/4 Long Hex Head Cap Screw 1
4=223 88-129-81 7/16 Lock Nut 1
4=224 88-149-81 1/2 N,C., Lock Nut 1
4225 32-215-00 Plastic Flanged Bearing 2
4=226 50=004=00 1/2 x 8 Stainless Steel Threaded Shaft 1
4-227 88-148=«61 1/2 Inch SAE Washer 1
4-228 88-149-80 1/2 N,C, Hex Head Nut 1
4-229 98-753-00 Rubber Cushion, Frame to Spring 2
4230 91-511-00 Black Plastic Score Card Holder, Steering Wheel 1
4-231 00-370~14 Idler Arm, Steering Wheel 1

GENERAL 121116



SECTION J1A SECTION JlA
PAGE 1 PAGE 1

SERVICE AND ADJUSTMENT
REFER TO FIGURE 4A
SREERING WORM ASSEMBLY

DISASSEMBLE AND REASSEMBLE STEERING WORM

1. Remove 4 bolts from cover and slide steering arm shaft assembly and cover
from housing.

2. Mark position of steering column jacket tube clamp for proper reassembly.

3. Loosen steering column jacket tube clamp, and slide jacket tube off of
housing and steering column shaft.

4, Remove 4 bolts from housing worm bearing cap and remove steering column
worm and shaft assembly.

5. Clean all parts and flush out housing with suitable degreasing solvent.
Lightly oil all parts for reassembly.
NOTE: If installing new steering column shaft and worm assembly, worm
bearings, or worm bearing cups, it will be necessary to check the worm
bearing preload.

6. To check worm bearing preload, install the steering column worm and shaft
assembly, bearings, bearing cups, bearing cap and original shims.

7. Tighten 4 bolts to 18-22 ft. lbs. torque.

8. Shaft and worm must not have any bearing looseness or "play'" and should
not rotate with less than 1-1/4" 1lbs. torque nor require more than
4 1/2" 1bs. of torque.

9. Add or take away shims as needed to produce the desired bearing preload.

10. Inspect steering arm shaft seal and cover gasket. Replace if worn or
damaged.

11. 1Install steering arm shaft and cover assembly. Tighten four cover bolts
to 18 - 22 ft. 1lbs. torque. NOTE: With steering arm shaft positioned
at the center of its travel, there must be no backlash with mating worm
and roller. Total preload for assembled unit must be no less than 5-3/4"
lbs. torque measured at steering worm shaft nor more than 11-1/4" 1bs,

12, Adjust total preload to proper limits by loosening locknut on backlash
adjusting screw located in cover and turning adjusting screw clockwise
to increase preload and counterclockwise to decrease preload. Retighten
lock nut securely.

13. Replace steering column jacket tube and clamp in original position.

GENERAL 21117



SECTION JlA

PAGE 2

* These parts cannot be ordered separately.
Order as part of the entire steering unit

assembly, part # 18-307-14

Gar

|
|
4

¢ HOVd

Vir NOILOHES

NO. | DESCRIPTION

|LENGTH[QUAN.| REVISED DATE | REVISION

TOL. FRAC.Y DEC.t
SCALE NONE
DRAWN BY

Z=a=[/17

DATE

FIGURE 4A
SECTION JlA

STEERING WORM ASSEMBLY

&

TAYLOR DUNN MFG. CO.
2114 West Ball Rd.
Anaheim, Calif.




SECTION J1A SECTION J1A
PAGE 3 PAGE 3

STEERING WORM ASSEMBLY
REFER TO FIGURE 4A

FIG, ID, T-D PART QTY.
NO. NO. DESCRIPTION REQ.
4A-0 18-307-14 Steering worm assembly complete 1
4A-1 18-259-82  Nut, jam 13/16 hex head, NF 1
4A-2 85~122-00 Spring, compression 1-1/8 OD X 1 1
4A-3 18-307~54 Spacer, jacket bearing 1
4A-4 18-307-52 Jacket, steering column 1
4A-5 88-099-88 Nut, 5/16 NF 1
4A-6 88-088-62 Washer, lock 1
4A=T 88-080-09 5/16 X 3/4 NC hex hd cap screw 8
4A~8 (not available) 5/16 X 2 NF hex hd cap screw 1
4A-9 18-307-42 Gasket, Seal & Shim Kit for Steering Worm 1
4A-10 18-307-57 Worm adjustment bearing cup, inner (requires 18-307-42) 1
4A-11 18-307-53 Worm bearing assembly (requires 18-307-42) 2
4A-12 18-307=-51 Steering column shaft & worm assembly (requires 18-307-42) 1
4A-13 18-307-55 Spacer, jacket bearing 1
4A~14 18-307056 Worm bearing cup, outer (requires 18-307-42) 1
4A-15 88-279-82 Nut, jam 7/8 NF hex 1
4A-16 88~268~-62 Lockwasher, 7/8 1
4A-17 18-307-59 Seal, steering arm shaft 1
4A-18 87-073-00 Fitting, grease 45 degree, 3/16 drive 1
4A-20 18-307-64 Screw, adjusting 1
4A-21 18~307-65 Washer, thrust 1
4A-22 18-307-66 Snap ring 1
) 1
4A-24 18-307-67 Shaft cover 1
4A-25 88~159-82 Nut, jam 1/2" NF 1

GENERAL 71117



SECTION J2 SECTION J2
PAGE 1 PAGE 1

SERVICE AND ADJUSTMENTS
REFER TO FIGURE 7
BRAKE SYSTEMS - MODELS GT-370/371 & 2372R/2373R

GENERAL

The mechanical brake assembly located on the differential pinion shaft will

require a periodic inspection for lining wear and consequently periodic

ad justment.

NOTE: Normal procedure for adjusting brakes for lining wear is to adjust
the brake band by means of the brake band anchor bolt and NOT by
adjusting brake cable length.

A few drops of o0oil on the clevis pin and pivot pins of the mechanical link-

age is recommended on a monthly basis. Great care must be taken that no oil

is allowed to contact the brake band or drum as it will seriously impair the
braking ability. 1If the braking surfaces become oily or contaminated for

any reason, it will be necessary to remove the brake band and clean all parts

thoroughly. Refer to the appropriate section of this manual for the correct

procedure to follow. If your vehicle is equipped with hydraulic brakes refer
to Section J3 for their care and adjustment,

PROCEDURE FOR MINOR BRAKE ADJUSTMENT (due to lining wear)

ALL VEHICLES ~ Brake Lever Arm Position Inspection
With service brake and park brake fully released, observe position of brake
lever arm connected to brake band.

A. Power Traction Drive: The brake lever arm must be 1/4" to 3/8"
from gear case.

B. Belt Drive: The brake lever arm must be 1/4" to 3/8" from brake
lever arm return stop bar.

If brake lever arm is NOT in the correct position,the cable or rods which
connect the brake lever arm to the service brake foot pedal and the foot
operated park brake pedal or hand operated park brake lever, must be adjusted,
This requires that a complete brake adjustment, as described in the follow-
ing sub-section, "Complete Brake Adjustment - All Vehicles'".

If brake lever arm IS in the correct position, it will not be necessary to
adjust the cables or rods. The only adjustment necessary will be to the
brake band, as follows:

A, Service Brakes: Adjust brake band anchor bolt, tightening it
until brake pressure adquate to stop the vehicle is achieved with
foot pedal halfway to the floor.
An additional centering adjustment is necessary. Loosen centering
screw lock nuts, center band around drum. Bring band as close to
drum as possible without causing brake drag. Lock centering screws.
Note: If band is too far from drum, brakes will grab in the for-
ward direction.

B. PARK BRAKES:

Foot Operated - Check operation of Park Brake. If holding power
is insufficient, refer to following sub-section, "Complete Brake
Adjustment - All Vehicles'".

GENERAL 121116



SECTION J2

PAGE 2

SECTION J2
PAGE 2

B. PARK BRAKES (Con't)

Hand Operated = Check operation of handbrake. If handbrake has

insufficient holding power, or if excessive effort is required to
operate the handbrake lever, refer to handbrake adjustment pro-
cedures described in the following section.

PROCEDURE FOR COMPLETE BRAKE ADJUSTMENT - ALL VEHICLES

A. Units With Foot Operated Park Brake:

1.

Cable Adjustment (Service Brake) - With service brake pedal and
park brake pedal fully released, loosen lock nut on service
brake cable clevis. Adjust cable length to position brake

lever arm according to specifications described in preceding
Section titled, '"Minor Brake Adjustment for Normal Lining Wear".
Tighten lock nut,

NOTE: Prior to performing cable adjustment, all other cables
or rods attached to brake lever arm must be in a slack condition
during this adjustment. It may be necessary to disconnect them
to assure that the brake lever arm position described is gov=-
erned by the service brake pedal cable adjustment.

Band Adjustment~ Perform brake band adjustment as described
in preceding sub-section titled "Service Brakes'.

Cable Adjustment (Park Brake) ~ Park brake is always adjusted
after the service brake as described in steps 1 and 2 above.
With park brake pedal and service brake pedal fully released,
loosen lock nut on park brake cable clevis. Adjust (shorten)
cable length until brake lever arm starts to move away from
gear case., At that point, stop and reverse adjustment
(lengthen) two full turns. Tighten lock nut. Park brake
cable is now adjusted and must have a slight bit of slack
while the service brake cable is taut.

B. Units With Hand Operated Park Brake:

1.

Cable Adjustment (Service Brake) - Adjustment procedure is the
same as described in preceeding sub=-section titled "Cable
adjustment (Service Brake)".

Band Adjustment - Adjustment procedure is the same as described
in preceding sub-section titled '"Band Adjustment",

Cable Adjustment (Park Brake) = Park brake is always adjusted
after the service brake as in steps 1 and 2 above. With service
brake pedal and park brake pedal fully released, loosen lock
nut on park brake cablé clevis. Adjust cable length (shorten) -
until brake lever starts to move away from gear case. At that
point, stop and reverse adjustment (lengthen) two (2) full

turns only. Tighten lock nut. Park cable is now adjusted and
must have just a slight bit of slack while the service brake
cable will be taut,

GENERAL 121116



SECTION J2 SECTION J2
PAGE 3 PAGE 3

B, Units with Hand Operated Park Brakes: (Con't)

4, Knob Adjustment (Park Brake) - After all cable and band adjustments
have been performed, operate park brake lever. If excess effort is
required to operate lever, turn adjustment knob which is located at
top of park brake lever counterwise, If lever operates too easily
and insufficient holding power is the result, turn knob clockwise,

SEAT OPERATED PARK BRAKE (DEADMAN'S BRAKE)

GENERAL: The seat operated park brake is designed to automatically apply the
park brake anytime the operators seat is unoccupied., Whenever the operators
seat is depressed for any reason, the park brake is automatically released
provided the hand or foot operated park brake is released. The foot or hand
operated park brake should be applied anytime the vehicle is unoccupied to
prevent unexpected vehicle movement,

CAUTION: Never leave the vehicle on a hill or incline without applying the
foot or hand operated park brake since depressing the operators
seat automatically releases the park brake and could result in an
accident,

TOWING: To allow the vehicle to be towed, the system incorporates a manually
operated (not automatic) lock=-out device attached to the bottom of the operators
seat. When engaged, the seat is locked in the fully depressed position which
disables the seat operated park brake ONLY. This action in no way affects the
operation of the foot or hand operated park brake systems.

BRAKE ADJUSTMENT PROCEDURE: Follow the brake adjustment procedures as de-
scribed in preceeding sub-sections as qpplies to your vehicle brake system
configuration, i.e., hand or foot park brake, Now proceed as follows:
1. Insure service brake pedal and foot or hand park brake is fully
released,
2. Loosen lock nut on seat park brake cable clevis. Adjust (shorten)
cable length until brake lever arm starts to move away from gear
case. At that point, stop and reverse adjustment (lengthen) two
full turns. Tighten lock nut, Seat park brake cable is now
adjusted and must have a slight bit of slack while the service
brake cable is taut., The other park brake cable will also be
slightly slack,

GENERAL 61117



SECTION J4 SECTION J4
PAGE 1 PAGE 1

MAINTENANCE, SERVICE AND PARTS LIST

MECHANICAL CONTROL LINKAGE

REFER TO FIGURE 7

GENERAL

The mechanical control linkage operates the various controls and mechanisms
located throughout your vehicle.

The accelerator system consist of the operating pedal and shaft extension,
connecting rods & adjusters, and return spring (s). '

The foot park brake consist of the operating pedal, associated connecting
cable cable and return spring (s).

The hand park brake system consist of the hand lever and adjuster mechanism,
and the mechanical brake operating cable.

The service brake system consists of the foot pedal and pivot shaft assembly,
and a separate brake operating cable and return spring.

%*%% Seat Operated Park Brake (see below)

MAINTENANCE AND SERVICE

Both the accelerator and brake systems pivot on self lubricated bearings
on corrosion resistant shafts, Should the bearings become worn, they are
easily replaced.

For routine maintenance instructions, refer to Section D of the Manual for
Tee Bird, 1972 and up, or to the Manual for Models 2362R and 2363R.

For lubrication instructions, refer to Section E of this manual.

For brake adjustment instructions on Model Tee Bird 1972 and up, refer to
Section J2 of the basic manual and to the appropiate manual for
2362R and 2363R.

For brake adjustment instructions on model Tee Bird GT-370/371, and models
2372R and 2373R, refer to figure 7/7A and Sect., J2 of this Supplement.

For accelerator asjustments, refer to Section J6 of the Supplement and Basic
Manual.

For vehicles equipped with optional hydraulic brakes, refer to Section J3 of
the Basic Manual.

PARTS

For an illustration and parts list of parts used in the GT-370/371 and
2372R/2373R, refer to the following pages in this section of the Supplement.

%%% The automatic seat park brake system consist of the pivoted seat assembly, the
operating cable or rods, the brake apply spring, adjustable tension device, and
its connecting linkage.

GENERAL 61117



ANYH OL

. LL-0€-6 3lva
‘pjed ‘wieyeuy =) MELET/HTLET B TLELD/OLELD STHAOW %I NOIIOHS "W'T A8 NMVQ
‘PY lI*8 BOM FLIT N\\L& HOVANIT TOYINOD TYOINVHOIW L H091d VS
02 '94W NNNQ ¥OVL =530 S ovad 1oL
NOISIATY | 3Lva d3SIAFY [NVNOHLONI| NOILdI¥2S3d | "ON
3Arad VA3d IAvAR
1738 ,, anNvH =0 1ood oL
3 1) {€¥0 Ol %
- |
O~ =350 e Ry,
L)
o8
s NOILOVAL 23MOd =
ATNO TD VD IRV IWA3d AV
- AVv3S TIVYNOILLAO IADASTS O
2t —
_ (4 \w . ‘
272 e A L E L )
A > 35iaaEs o
\M\Mv “ I.‘\Da _ : :S\..... dm A=
" \". Iy \ =D ANvIe
1" | I 1hewtt” ava oo A0
|
L &




SECTION J4 SECTION J4
PAGE 3 PAGE 3
FIGURE NO, 7
MECHANICAYL CONTROL LINKAGE
FiG, 1,D, T-D PART NO. DESCRIPTION QUANTITY
NO,
7-1 98-200=00 Brake Pedal Pad
7=2 98~254-00 . Accelerator Pad (Aluminum)
7=3 51-340-00 ‘Hand Parking Brake Lever with Spacers
(5/8 0,D, X 12/32 1,D, X 1/2 Long &
5/8 o,b, X 12/32 1,D, X 15/32 Long)
7=4 98=~351-00 Hand Grip - 7/8 1I,D, X 4~1/2 Long 1
7=5 85=-250-00 Spring Extension, 1-1/16 0,D, X 3-7/8 Long
(Accelerator Return)
7=6 96-823=00 Adjustable Cable Assembly - Service Brake 1
7-7 50-002~00 Rod, 1/4 - 28 X 5-1/8 Long 1
7-8 96-771=00 Clevis Pin, 3/8 X 3/4 Face to Hole 2
7-9 88-147-24 1/2 X 4 Stainless Steel Screw 2
7-11 96-822-00 Adjustable Cable Assembly -~ Hand Brake ” 1
7-12 88-069-87 1/4 N,C, Fastite Nut 2
7-13 88-100-14  3/8 X 1-1/2 N.C., Hex Head Cap Screw 2
7=14 88-109-81 3/8 N,C, Locknut 6
7-15 32-215-00 Plastic Flanged Bearing 4
7-16 88-517-09 3/32 X 3/4 Long, Cotter Pin 4
7-17 86-503-98 Rod End - 1/4 - 28 Left Hand Thread 1
7-18 88-108-60 3/8 Washer 1
7-19 88-060-13 1/4 X 1-1/4 Hex Head Cap Screw 1
7-20 88-068=-62 1/4 Lock Washer 1
7=21 88~069-81 1/4 N,C, Lock Nut 1
7-22 88-149-80 1/2 N,C, Hex Head Nut 2
7=23 88~149-81 1/2 N.C, Lock Nut 2
7-24 97-211-00 1/4 - 28 N,F, Nut, Left Hand Thread 1
7«25 96-773-00 Clevis Pin, 5/16 2
7-26 85=270-00 Extension Spring 1-1/4 0,D, X 4-3/8 1
7-27 00-370-12 Accelerator Pedal with Extension Arm and 1

Plastic Bearings, NOTE - Accelerator Pedal
with (2) Return Springs Effective with
Serial No., 41160 & Up,

GENERAL 61117



SECTION J4 SECTION J4
PAGE 3A PAGE 3A
MECHANICAL CONTROL LINKAGE (Con't,)
REFER TO FIGURE 7
FI1G, I1I.D, T-D PART NO, DESCRIPTION QUANTITY
NO,
7-28 00-370-11 Service Brake Pedal w/ Plastic Bearings 1
7-29 98-201-00 Park Brake Pedal Pad
7-30 K7-117-00 . Foot Park Brake Assembly with Cable Guide 1
Tube, Unpainted., Used on Earlier Models
Only
51-342-00 Foot Park Brake Assembly without Cable 1
Guide Assembly. Used on Later Models
Only.
85~201-00 Release Lever Spring Extension, 1
7/16 0.D, X 3/4
85-012-00 Pall Spring Extension, 13/32 0,D, X 1-1/8 1
85-402-00 Pedal Return Spring, 1/2 0,D, X 1-1/4 1
98-755-00 Brake Pedal Bumper, 3/4'" Square 1
88-837-06 Screw, Metal # 14 X 1/2 1
97-312-00 Speed Nut, Tinnerman 1
7-31 96-824~-10 Foot Park Brake Actuating Cable, Pwr, Tract. 1
96-824~-11 Foot Park Brake Actuating Cable, Blt., Drve, 1
7-33 85-233-00 Spring Extension, Accelerator Return 2
7-34 88-082-13 Bolt, Carriage 5/16 X 1 1
7-35 88-089-80 Nut, Hex Head 5/16 2
7-36 88-060-09 1/4 X 3/4 Hex Head Cap Screw 1

-GENERAL 91117



‘Jiey ‘wisyeuy — HNMIHU\ONMIHO THAOW Ll-%T-2C 31va
d H (=Y« orye
‘PY l1eg 19M PLIT \‘v.‘ AV ONIMVA (ELVHEdO LVES 4 NOIIDES AL A8 Nmvad
‘00 - A V. mENOLA 2N TV
02 "94W NNNQ ¥ =330 - ovai ol
NOISIAZY | 31VA d3ISIAFY [NVNO|HIONIT] NOILdI}D53a | 'ON
= 9yeiq Mied pajexado jeas O ==
= O
58 A~ =
rnm M P ~ - =
€ m \N_Ill\ >
e ~
a)eiq Yied puey/3oo3 oF ‘ \-#\@
9)el1q 80TAI9S O] Rl e
R
~ /\\__
40 ST
o \=
( A




SECTION J4 SECTION J4
PAGE 5 PAGE 5
SEAT OPERATED PARK BRAKE
REFER TO FIGURE 7A
FIG, ID.
NO, T-D PART NO, DESCRIPTION QUANTITY
7A-0 50-659-00 Seat brake lever assembly 1
7A-1 85-280-00 Spring, extension 1
7A-2 85-487-50 " Bracket, spring mounting 1
7A-3 88-140-22 Screw, hex head cap 1/2 X 3-1/2 NC 2
7A-4 88-149-80 Nut, hex head 1/2 NC 2
7A-5 88-148-62 Washer, lock 1/2 2
7A-6 50-659-50 Plate, seat mounting 1
7A-7 50-225-50 Rod, wiring harness support 1
7A-8 88-837-11 Screw, phillips metal #14 X 1-1/4 6
7A-9 96-818-10 Cable assembly, adjustable 1
7A-10 96-771-00 Pin, clevis 3/8 X 3/4 1
7A-11 96-773-00 Pin, clevis 5/16 X 1 1
7A-12 88-517-11 Pin, cotter 3/32 X 1 2
7A-13 88-109-81 Nut, lock 3/8 NC 1
7A-14 88-108-60 Washer, 3/8 2
7A-15 88-577-90 Cap nut, 1/4 press-on 1
7A-16 88-737-08 Rivet, aluminum 3/16 X 5/8 1
7A-17 96-630-00 Clamp, rubber lined 5/8 1ID 1
7A-18 88-060-09 Screw,hex head cap 1/4 X 3/4 NC 4
7A-19 88-069-87 Nut, fastite NC 4
7A-20 98-603-00 Grommet, rubber 3/8 ID 1
90-158-99 Seat cushion, left side,seat operated park brake, 1
(specify color)
90-154-99 Seat cushion, individual, (specify color) 1
91-403-10 Support, accessory tray with clip 1

GENERAL 31117



SECTION J6 SECTION J6
PAGE 1 PAGE 1

MAINTENANCE, SERVICE AND PARTS

MASTER CONTROL SWITCH

GENERAL

The Master Control Switch is located below the seat, and is readily accessible
when the seat is raised. The left side, operated by the hand lever which pro-
jects into the passenger compartment, controls direction of travel. The right
side, operated by the accelerator pedal, controls the vehicle speed by regula-
ting the voltage applied to the motor, using coils of nichrome resistance wire.

It is recommended that all terminal connections be checked and tightened at
least once a month. If a terminal bolt or wire becomes loose, sufficient heat
heat will be generated to cause permanent damage at the connectionm.

The nuts which secure the wire terminals to the contact buttons on the forward/
reverse rotor must NOT be used to tighten the contact buttons to the rotor board.
The contact buttons must be free to rotate in order to avoid wire breakage.

Lubrication and Maintenance

A coating of grease, T-D part no. 94-421-00 or equivalent (minimum 400d. melt pt.)
must be maintained on all switch components where sliding contact occures.

Apply a heavy coating of grease to the lst power bar area. The spaces between
power bars should be cleaned approximately every 2 to 3 months using a piece

of wood or plastic or by steam cleaning., See Sect. E for complete lube instructions.

For scheduling of routine maintenance, refer to Section D of the manual for
Model Tee Bird, 1972 and Up, or to the manual for Models 2362R and 2363R.

MATINTENANCE

Adjustment of Speed Rotor Travel - EM Switch (Refer to Diagram B)

NOTE: Rotor travel adjustment is set at the factory and will require adjustment
only if the vehicle is subjected to severe damage or if a new switch
assembly is installed.

1. Adjust pedal stop bolt so that when the bolt head contacts the filoor
mat there is 1/4" clearance between the accelerator pedal extension
and the rear of the floor panel. (See Diagram B)

2. Block accelerator pedal in full ON position with pedal stop bolt in
contact with floor mat.’

3. Adjust the "rod end" of the Adjustable Accelerator Link so that the
lower contact button clears the 4th speed bar by 1/8". This will
insure approximately 95% of the contact button is touching the high
speed bar.

GENERAL 31117



SECTION J6 : SECTION J6
PAGE 2 PAGE 2

Adjustment of Speed Rotor Travel - EM Switch (Con't)

4. Remove blocking and operate accelerator pedal several times, using

normal force. Re=check position of the lower contact button with
_ pedal fully depressed. If it fails to clear the 4th speed bar by

1/8", re~adjust the rod end position accordingly and re-check the
clearance again after operating the pedal. Continue re-adjusting
as necessary until the desired condition is obtained and remains
constant. NOTE: The lower contact button should not travel beyond
the 5th speed power bar.

5. With the pedal in neutral position, the lower contact button must
clear the lst speed bar by a minimum of 1/8" and rest on the neutral
button. This condition should automatically occur when the high
speed adjustment is properly set.

ACCELERATOR PEDAL
ROD END ALUMINUM PAD

MASTER CONTROL SWITCH
NUT .
UPPER CONTACT BUTTON = N

SPEED CONTACT BAR , f
- ROTOR
//—

PEDAL STOP
BOLT IN CONTA(

/
/

o WITH FLOOR MA'

LOWER CONTACT BUTTOCN IN "FULL-ON"
/_ |
/—-NEUTRAL BUTTON POSITION

~ .~ 1/4" CLEARANCE
IN "FULL-ON" FLOOR MAT
/ | POSITION
SToP. REAR OF FLOOR PANEL

ADJUSTABLE v = O
ACCELERATOR - o BeN B ACCELERATOR PEDAL
LINK \~ EXTENSION
N
k HIGH SPEED ACCELERATOR PEDAL
BAR EXTENSION PIVOT POINT
\\__ADJUSTABLE

ACCELERATOR LINK

Diagram B - Rotor Travel Adjustmenf - EM Switch
(In Full-On Position)

GENERAL 121116



SECTION J9 SECTION J9
PAGE 1 PAGE 1

MAINTENANCE AND PARTS LIST
BODY AND TRIM

Your vehicle has been finished with several coats of durable baked on enamel,

It will require the same care as you would give your automobile., The chrome
trim is also resistant to corrosion and will require an occasional cleaning.

It is recommended that your vehicle be washed with a mild soap and warm water,
For long life a good automotive type of wax will extend the life of the finish
and maintain lasting beauty,

For identification of Body and Trim parts available for repair and replacement,
refer to the Manual for Model Tee Bird, 1972 & Up, or to the Manual for Models
2362R and 2363R, with the following exceptions:

Side Bumpers and Bumper Spacers for Models GT-370, GT-371, 2372R, 2373R

91-920-10 Side Bumper, Left or Right - Zinc Plated
91-920~20 Side Bumper, Left or Right = Chrome Plated
16-207=00 Side Bumper, Front Spacer - 1/2 Inch Long
16-206-00 Side Bumper, Center Spacer - 1 Inch Long
16-205-00 Side Bumper, Rear Spacer - 7/8 Inch Long

Front and Rear Bumpers = GT=-370 and GT=-371

Front and Rear Bumpers and Spacers listed in the 1972 & Up Manual fit the
GTI=370 and GT-371. Zinc plated bumpers not listed in the 1972 & Up Manual
are as follows:

91-920-51 Front Bumper ~ Zinc Plated

91-920~52 Rear Bumper - Cross Bag Type Body ~ Zinc Plated
91~921=-52 Rear Center Bumper - Stand Up - Zinc Plated
91-921-53 Rear Left/Right Bumper- Stand Up~ Zinc Plated

Front and Rear Bumpers - 2372R and 2373R

Front and Rear Bumpers and Spacers listed in the 2362R and 2363R Manual fit
the 2372R and 2373R. Zinc plated bumpers not listed in the older Manual are
as follows:

91~-920-51 Front Bumper - Zinc Plated
91-920~52 Rear Bumper - Zinc Plated
Floor Mat ~ GT-370 and GT-371

98~017~50 Floor Mat, Rubber

Plastic Cowl Trim

94-035~51 Black Plastic Trim - 78 Inches Long (Specify Length)

Arm Rests for GT=-370 and GT=371

90-312=10 Arm Rest, Left Side, Black
90-313~10 Arm Rest, Right Side, Black

GENERAIL 121116



SECTION J9

PAGE 2

SECTION J9
PAGE 2

Seat Cushions for GT=370 and GT-=371

Specify color when ordering.

90-139-99

90-154-99
90-138-99
90-156-99
90~157-99

Complete Car Set of Front Seat Cushions and Front Seat Back
Rest Cushions

Seat Cushion Only for Front Seat - Left or Right

Back Rest Cushion Only for Front Seat = Left or Right

Seat Cushion for Rear Seat Option

Back Rest Cushion for Rear Seat Option

Front Seat Back Cushion ‘Supports for GT-370 and GT-371

90~103=-98
90-103-97

Back Rest Cushion Support, Adjustable, Driver Side
Back Rest Cushion Support, Non Adjustable, Passenger Side

Deck Boards, Bag Rack, Belts, and Deck Board Hardware for GT-370 and GT-371

Deck Boards, Bag Racks, Belts for Stand Up Rack and for three piece type Cradle
Set, and attaching hardware for those items, as well as board clips and rubber
bumpers for deck boards are listed in the 1972 & Up Manual., Replacement Parts
for the two piece type Cradle Rack Set are as follows:

90~456=10
90-456-00
91-521=-00
91-542-00
91-536-00
96-602~00
88-067-13

Complete Deck Board Assembly = Two Piece Type Cradle Rack

Deck Board Only - Two Piece Type Cradle Rack

Single Rack Only, Two Piece Type, Not Including Belts or Buckle
Belt with Tip and Eyelet

Buckle

Clamp for attachment of Buckle to Rack

Oval Head Screw for Attaching Rack to Board - 1/4 N,.C,

Top Supports and Frames for GT=370 and GT-371

91-034-10

91~-034-20
91-036-10

91-036-20
91-031-10

00-370-17

00-370-19

00-370-18

00-370-20

Front Top Support = Zinc Plated

Front Top Support - Chrome Plated
Rear Top Support =~ Zinc Plated

Rear Top Support - Chrome Plated
Tubular Top Frame - Zinc Plated

Rear Section Welded, Diamond Plate Standup Bag, Includes
Kick Panel, Side Panels & Rear Panel, GT-370 Series, Unpainted

Rear Section Welded, Diamond Plate Cross Bag, Includes
Kick Panel, Side Panels & Rear Panel, GT-370 Series, Unpainted

Rear Section Welded, Smooth Skin, Standup Bag, Includes
Kick Panel, Side Panels & Rear Panel, GT-371 Series, Unpainted

Rear Section Welded, Smooth Skin, Cross Bag, Includes
Kick Panel, Side Panels & Rear Panel, GT-371 Series, Unpainted

GENERAL 71117



MAINTENANCE TINSTRUCTIONS AND PARTS LIST
MANUAL SUPPLEMENT

FOR MODELS TEE-BIRD GT-370 & GT-371
MODELS 2372R & 2373R - Serial No, 35708 Up

Use with manual for TEE-BIRD 1972 Up or with
manual for Models 2362R & 2363R Up

TAYLOR-DUNN MANUFACTURING CO.

2114 West Ball Road
Anaheim, California 92804

Phone Area 714-535-6021

RiICIIID



	MG-370-05 Operation and Maintenance Manual with Part List
	Tee-Bird Supplement - 101128
	Table of Contents
	Section A: Inspection, Safety, and Introduction
	Section B: Operating Instructions
	Section G: Wiring Diagram
	Section I: Suggested Spare Parts List
	Section J1: Front Axle, Steering, Tires and Suspension - Maintenance, Service and Parts List
	Section J1A: Steering Worm Assembly - Service and Adjustments
	Section J2: Brake Systems - Service and Adjustments
	Section J4: Mechanical Control Linkage - Maintenance, Service and Parts List
	Section J6: Master Control Switch - Maintenance, Service and Parts
	Section J9: Body and Trim - Maintenance and Parts List
	Tee-Bird Supplement - 101128
	Table of Contents
	Section A: Inspection, Safety, and Introduction
	Section B: Operating Instructions
	Section G: Wiring Diagram
	Section I: Suggested Spare Parts List
	Section J1: Front Axle, Steering, Tires and Suspension - Maintenance, Service and Parts List
	Section J1A: Steering Worm Assembly - Service and Adjustments
	Section J2: Brake Systems - Service and Adjustments
	Section J4: Mechanical Control Linkage - Maintenance, Service and Parts List
	Section J6: Master Control Switch - Maintenance, Service and Parts
	Section J9: Body and Trim - Maintenance and Parts List

	Tee- Bird Supplement
	MG-370-05 Operation and Maintenance Manual with Part List
	Table of Contents - 31117
	Section A: Inspection, Safety, and Introduction
	Section B: Operating Instructions
	Section E: Lubrication Diagram
	Section G: Wiring Diagram
	Section I: Suggested Spare Parts List
	Section J1: Front Axle, Steering, Tires and Suspension - Maintenance, Service and Parts List
	Section J1A: Steering Worm Assembly - Service and Adjustments
	Section J2: Brake Systems - Service and Adjustments
	Section J4: Mechanical Control Linkage - Maintenance, Service and Parts List
	Section J6: Master Control Switch - Maintenance, Service and Parts
	Section J9: Body and Trim - Maintenance and Parts List


